Parts & Service
Manual

E1-12K802/R1-12K01 312-8 8-SPEED
B1-160802/R1-160801 316-8 8-SPEED




WHEEL HORSE 300/400 SERIES
PARTS & SERVICE MANUAL

INTRODUCTION PAGE

1. How to use this parts manual '

1.1. The 300/400 Series parts manual is divided into major sections arranged in the sequence outlined on the following page.
Major sections are subdivided into smaller groups of parts, each with its own illustration and illustration reference numbers.

1.2. Niustrated items are numerically keyed to the parts listing on the facing page. lilustrations are repeated when the parts list
is too long for one page. Figure numbers are located at the bottom of each illustration and also at the beginning of each
description column. Item numbers are numerically keyed to their respective illustrations.

1.3. When an (X) appears in the quantity (Qty) column use only if applicable, or as required to meet tolerances.

2. To locate parts

When function, use or location is known:
Refer to the List of lllustrations to locate the proper illustration.

3. Service aids

Special notes recorded on illustrations:
Refer to available owner & repair manuals and service bulletins for detailed information.

Ve s
\’é, )




LIST OF ILLUSTRATIONS

TITLE ) SECTION - FIGURE NUMBER
FRAME ..ottt ettt et e e e et 1-1
Mechanical TransmiSSION = 8 SPEOA .........coeueueiiiieteeieeeieie et 21,2
Front AXIE and STEEMING ..........cciiiiuiiiiieieiee ettt et ee oot 31
Clutch, Brake and Speed CONtrol LINKAGE ..............o.ocov.oueeieeeieeeeoeeeee oo 4-1
HITCRES ..ottt 5-1
LI LINKAGE -.ocveteiii ettt 5-2
Sheet Metal @nd COVETS .............cocouriiiiiiiies et eee e 6-1, 2,3
ANGINES oot ettt e ee oo 7-1
Kohler ENGInNe Ar INTAKE ............cciiiiiiiiiiiieee ettt et 7-2
Kohler ENGiNe CarbUIGON .............coocoiiiiiiiiiiieieieeteece oo e 7-3
Kohler Engine Baffles & ShIOUTS ..............ceorieiiiiiniieieeeis oo 7-4
Kohler Engine Breather & VONtS ..........ccooviiiuiieiiuiiioeeeeieteeeeeeees oo 7-5
Kohler Engine Camshaft, Crankshaft & VAIVES ...............c..ooueieoiiuioeeeeeoeeeeeeoeeeeeeeeooeeeooeoo 7-6
Kohler Engine Crankcase & CYINAEr HEAT ................c.ocoveeeeeieeereeeeeeeeeeeeeee e 7-7
Kohler Engine Oil Pan & DIPSHCK .......c.coviviuiuiueeieiei oottt 7-8
Kohier ENgine Piston & RINGS .........c.cuiiiiiiueuiiiiieieetieeeeeetet et 7-9
Onan Engine CyliNder BIOCK ............cooeiriuimiuieiieieceeeeeete e e 7-10
Onan Engine Crankshaft, Camshaft & FIVWIREET .o 7-11
Onan Qil Base, Fill TUbe and BraCet ...............o.co.cviveereereseeeeeee oo 7-12
ONAN O FIEE ... 7-13
Onan Gearcase and Ignition CONIOIS .............o.iivieeriiieeeeeee oo 7-14
ONAN AN CIBANET ...t 7-15
Onan Intake MaNIfOIA ..............ooiiiiiietei e 7-16
Onan Carburetor COMPONENLS ..........c.iiiiiiititeeies oo 7-17
Kohler ENGING STAMEI ..ot 8-1
Kohier ENGING FIYWHEE! ........ooviiiiiiiiiiiiet e e et 8-2
Kohler Engine FUl SYSTEMS ......ociiiiiiiiiiiiee et 8-3
Kohler Enging Governor LINKAJE .............ccoriiui ittt 8-4
Kohler Engine Ignition SYSTEMS ..........cceiiiioiiiit oot 8-5
Kohler Engine Throttle, Choke & EXRAUSE .............coveiirivieoieoe oo 8-6
Onan Engine Choke LINKAGE ..........ovciiuiiieieice oo 8-7
Onan Engine Blower Housing and GOVEINOT .................oooivii oo oeseeeseseoee e 8-8
ONaN ENGING STAMET ...........oooiiiiiiiiiei et 8-9
Onan Engine Throttle, Choke & FUEI CONIOIS .............oeuiveeeeeeeeeeeeee oo 8-10
Electrical System ............cc.oooveviveee et e e ieraaaaaas 9-1,2,83
WHEEIS @NA TIFES ......o.iiiiic et 10-1
Drive Belt and PUMBYS ...........cooiiiiiiiii et 11-1
PTO Clutch and COMMIOl ........ocuiiiii ittt ettt 11-2

=

561,

58
60
62
64
66
68
70
72
74
76

78-85

86

88
90

92-97




SECTION 1 — FRAME

0103

% Wheel Horse

Figure 1-1 Frame




PART

SECTION 1 - FRAME 3

i

ITEM NUMBER DESCRIPTION Quantity

Figure 1-1

FRAME
1 TT0648  FIAME .oovviriiiii ettt ettt st e e e e e e e s eeete e eeseseeeeeeesemesseeeeesseeeaeas 1
2. 900064  Carriage Bolt 3/8-16 X 1 1/4 ..cocooiiiiiiieeeeeee e e e e e e e et ee s eer e 3
3 915663  NUE B/8-16 E.S. ..ottt et et e e et e oo e e ettt 3
4 908032 BOM B/B-16 X B/ ...ttt et e et e et 4
5 920083  LOCKWASNET 3/8 ..ottt sttt eteee s e e et e s e et e e e e e e e e e e 4




SECTION 2 - 8-SPEED TRANSMISSION

)

\

LUBRICANT SAE 90 GL-52 QTS.

No Periodic Change Req’d. 0323

% Wheel Horse

Figure 2-1 Mechanical Transmission - 8 - Speed



SECTION 2 - 8-SPEED TRANSMISSION 5

PART
ITEM NUMBER bESCRIPTION Quantity
Figure 2 - 1
MECHANICAL TRANSMISSION - 8-SPEED
110996  Assembly 8-Speed TranSMUSSION ........cccueriiiieiiiiiieiie et et ee e e e e ese e eeteeserassesesnesesseseens 1
A 111204 €ase-Trans. RH ...ttt st be ettt e ee et et e te et eee 1
114678 Case-Trans. RH Note: this case half has recess in axle
ROUSING fOF Ol SBAI .....veiiiiiiicee e et b et e e e ete et e e senesteesreanes 1
2 111208 €aSE-TranS. LH ...ttt e e e e e s e e e e eaeseseessesstensssereanns 1
114679  Case-Trans. RH Note: this case half has recess in axle housing for 0il 88al .........cccccevevrraennns. 1
3 808044  BOI 3/B-18 X 4 .....coouiiiirireeriiiiese sttt et et e st s saeeneene et e esteneeseeeesaereeeeesrensers et essesres 1
4 908039  BOIt S/B-18 X 2 1/4 .ottt ettt et e et et e e aeeeereetrerreraeearea 5
5 915663  NUL B/B-18 E.S ..ottt e sttt et e e et e st e s e e s esseseseee s e tesestetesae e 6
6 943460  Allen Hd. PIPe PlUG 174 ..ottt ettt ee e e e e vereeat et e e vssesseeeeees e e eeeee s 1
7 943420  SQ. HA. PIPE PIUG 3/8 ...oeeveeeieeeeeieeeeeeee ettt es e ves et es s s s s e e 1%
8 111189 Ball Brg. 40 Mm LD, oottt ettt et e e e et e s v esesasessarsessesstesseesnes 2
9 1532 Needle BArNG 1 L.D. ...ttt ee e e et e e et e eeeateesseeeeseessereeeaesores 2
10 1542 Needle Bearing 5/8 L.D. .....cccoiiiiiriieniie ettt sttt eee e e te e s er e st e e e seeeateeseeereasteas 1
11 1628  Needle Bearing 1 1.D. . ..ottt ee e e e e e et e e e oot 2
12 1529 Needle BEAriNg 3/4 L.D. ..c.cccvviiiiiieeiie ettt e et e e et e et e e areeeaeees e et e esressrees 1
13 100442 Seal-Input Shaft 5/8 1D, ......cooiiiiiii ettt e et e e e e et e e e a s e e aees 1
14 100863  Seal-AxlIe 1 L.D. X 1T-1/2 O.D. .ottt e s e et e e e e e e eee s e e s e s enresseeeens 2
114677 Seal-AxIe 1 LD. X 1-1/4 O.D. oottt ettt e et e e e e s ee e eae s 2
15 3915 LOCAHNG PN oottt s e ettt e et e e e ea e e e et ea et aetteeereraeeas 2
16 1523 Needle Bearing 3/4 LD .....coooiiiiii ettt e et e e et e et aanaaan 1
17 1631 Needle Bearing 5/8 1.D. ......ccuei ittt et e e et e e ains 1
18 ~ 100441  Seal-Brake Shaft 3/4 L.D. .....oo it ettt et e r et e s 1
19 7201 INPUL SNAM oo e ettt e et et e e et e et e e teeeertearteenreans 1
20 7418 TRIUSE WASKET ...oiiiiiiiiiiiiit ettt e et e e e e e e e e e eeeeesseeresesennes 1
21 T204  GBAN .ot ettt ettt et e e e et e e eteer e e et er et e eeees s 1
22 1518 Needle Bearing 5/8 1.D. ...ttt et et e 4
23 £ I C 7= | USROS SRS 1,,
24 7205 SHAING GO ...oiviiieiiietetitet ettt ettt ettt teeeeee e et e et es et et e et et et eeee s st ertesaetressrersssssseseas Tt
5 7206 REAUCHION GBAN .....c.uruuiiiiiceiteristetiete it ettt ettt st ettt esse s e seenen et seaneneeene 1A
26 7207  Needle Bearing 3/8 L.D. ..o ettt e e et nes 2
27 7208  Shaft-RedUCION GOAI . ...eiiiiiiiiii ettt e e e e e s et e e aeaaes 1
28 T243  PIUG CUP oottt ettt e et e ettt e et e it e e e rra e e 1
29 5173 GEAr 2NA AN B ...eiiii ettt e e et e e e eeeeaeaas 1
30 5174  Gear 15t @NA REVETSE ...cooiiiiiiiiiiie ettt ettt e e e e e et e e e e e s te e et e, 1
31 56156 Shift RaAi-FIONt L.ttt et e et e et e e e e et e e ereaans 1
32 BB16  Shift RAIFREAT ...iiiiiiiecie ettt ettt e e et e e et e e et e e e ee e et e e et e e e aee e 1
33 3508 SRt FOTK ...ttt er ettt e e s rr e 2
34 933166 SPIr0l PIN 178 X T oottt ettt et e aet et e et e e 2
35 5614 SHIft PN Lo ettt e e e e et e rraeaeaiaea 1




SECTION 2 - 8 SPEED TRANSMISSION

[
87
LUBRICANT SAE 90 GL-5 2 QTS. % %

No Periodic Change Req'd.

= Wheel Horse

Figure 2-2 Mechanical Transmission - 8 - Speed




SECTION 2 - 8-SPEED TRANSMISSION 7
PART )
ITEM NUMBER DESCRIPTION Quantity
Figure 2-2
MECHANICAL TRANSMISSION - 8-SPEED (CONTINUED)

36 7269  Cluster Gear With BUShINGS .........coiiiiiiiiiiiic ettt e e e ees s e s seens 1
37 1504 Bronze BUSKING ........cocoiiiiiiiiric ettt e e e e e e e e ee e reete et eeeoe e 2
38 3527 REAUCHON GOAT .....oneieieiiiiiiieeititt ettt ettt st e e ee et et ee et st e e e e s s es e e eesesssssee e 1
39 9840 CIUSIEI SNAM ..ot e e et e et e et e e e 1
40 937089  WOOAIUf KEY 3/16 X 314 ..coiiiiiiieieiiiii ettt e e e et a s e e e e et eese e s s ese e 1
41 4204 Gear-Reverse IAler .......ccooooveiiiieeeeeiiiieee e eeeeeenanann) PP UUUPURT |
42 3909 PUN-REVEISE IAIEN .......ooiiiiiii ittt e et e e e et e e e s et reereeerese s 1
43 1516 BUSHING-REVEISE KIET ......cceiiiiiieeiiiit ettt et e e e e e e e e e e e e 1
44 106447  DIPSHCK ASSBIMDIY ..cooeiiiiiiiiiiec ettt e s et e e et et e e e e oo, 1
45 106448  NIpple-TransmiSSION Fill .........ccooiiriiiiis it eee e e e e e e s e e e oot eeee oo 1
46 3912 TransmMiSSION Cas€ GASKEL .....ec.eeuiiiuiieeiicititieeiie et ee e e e s e e e e e e e s e e s L
7 1239 SPECIal SOt SCIEW .....ccoiiiiiiiiiiiiii ettt ettt ee et et ea e et ee st st e eeee e sen e 'a
48 915111 NUE 1/4-20 .ottt e e e eee s ee e eee e 1
49 3E77  DUST COVET ..ottt ettt e et e e et e e e et e e s e e e e et e e e et e e e eeesssseeeeeae s 1
50 9547  THIUSE WASHET ..ottt e e e e e e e e s ee e e eees s eae s 1
51 102974 GEAr ASSEMDIY ..ooiiiiiiiii ittt e ettt er e eee s, 1
52 TOT625  GAr 17 TOON L..uiiiiiiie ettt et e et e e e e e et e e e e e e e e s e es e eeeoenen 1
53 T0T626  GEAN 44 TOON ...t ee ettt ettt e et e e e e e e e et e e eee e e s 1
54 108758  Gear Shift KNOD ....o..oiiiiiiiiiiiie et e e et e et e e e e e 2
55 3517  Detent Ball 1/4 DI@meter .....ccooviiiiiieeciicie ettt e e e e 2
56 106030  Detent SPIiNG .....coieiiiiiiiiii ettt ettt et e et e e et e e e e e e ettt e e e teaeeeans 1
57 T213  Detent BOIt ..o e e et e e e e e s 1
58 7214 Shift Shaft Hi-LOW RANGE ....ooeiiiiiiiiiicccec ettt e et e e ee e 1
59 116636  Shift FOrk Hi-LOW RANGE .......coiiiiiiiiiiiitiieic ettt 1
60 3517 Detent Ball 1/4 DI@meter .......ccooiiiiiiii et eee e e e e e oo 1
61 T06030  Detent SPriNG ...eie it ettt et et e e 1
62 110727 Shift Lever Hi-LOW RANGE ......coiiuiiiiiiiiiicc ettt ettt e e e e e eee e eae e 1
63 933184 SPIr0l Pin 3/16 X 3/4 ..ottt 1.
64 111197 Diff. ENA CAP oo s oo ee oo PR
5 908138  BOIt 3/8-16 X 3 1/4 (Grad@ 5) ....eeeiuuiiiiiriiiieetie ettt et e e e e et e e e st e es et e reeee s eeaeeenesens 4 /‘
66 107374  Special Washer-Case Hardened ..............cocvveviviiniiiieieece e e 4
67 108881 NUE B7/8-16 HIGN-TENSIIE ..ottt e ee et e e e re e reens 4
68 105063  Differential RiNg Gear 43TOON .......c.iiiiiiiiiiic et e et e e e se et ae s e neeens 1
70 101623  Differential Pinion Gear 11 TOO ... .....oiiviiiiiiiiii et ee e ee e 4
71 3908  Differential AXIE GBAT ..........ooiiie ittt et a et 2
72 5961 Rear AXIE (17 i) ..o ettt ne e e 2
73 7939  Special Snap RiNg B00-SEFIES ONIY ........oviiiiiiiiiiie ettt et e e et e e e et eeeeeeeerteseeeerees 2
74 110725 Gear Shift LEVEN ..o et 1
75 1001 Hi-Lo RANGe SHhift KNOD ...cc.uiiiiieii ettt e e ee e e eee e 1
76 A-1392  REPAIN MANUA! .....eiiiiiitiitiiteiiees et e et e et ee e e s e e eeeeer e X



8 SECTION 3 - FRONT AXLE AND STEERING

*CHASSIS LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

% Wheel Horse

Figure 3-1 Front Axle and Steering




SECTION 3 - FRONT AXLE AND STEERING 9
PART ¥
ITEM NUMBER DESCRIPTION Quantity
Figure 3-1
FRONT AXLE AND STEERING
1 5638  FONE AXIE ..ottt ittt e e et e s e s e n et e s et e e e eetereateen 1
2 1030  Grease Fitting Straight ........oociiiei ittt s et e e s sba s s s e e eaeeaseeene e 2
3 1481 Grease FittiNg 452 ...ttt ettt et ettt e et e et e e eee e e naes 1
4 6216  Pin @nd PIAE .....c.iiiiii e ettt ettt e e eaneeneenes 1
5 90B015  BOIEB/1B-18 X 1/2 oottt ettt s et e e e e e e e e et et e e s e stt e e eeeeneeeeeneeas 1
6 920082  LOCKWASNO B/16 ..ottt ettt e e et e e s s ettt e s e eeeeeeneneeeennees 1
7 113380  Front Spindle RH ...ttt e e et e e e e e e nerae 1
13379 Front SpIndIe LH ..ottt e e st e e st e e reeneenaes 1
8 BB18 BRI it e et e et e e e et e er e e e eaas 1
10 102592 Ti@ ROU RH ..ottt ettt e s e e e st e et e eseeeseneeeanenas
102593 Tie RO LH ..ottt e s e e et
11 15693 NUL B/B-24 E.S. ..ottt ettt e et e et e e et e e b e ettt e rae s e
12 6472  Flanged BeariNg ...t ettt e st a e eenas
13 908034  RLH. B/8-T8 X 1 ittt e e e et e e et e e e e sttt e e e e et et e e eteseate e e e e een e e e e e eereanaeen
14 915663  NULE B/8-T68 E.S. ...iiiiiiiiiiii ittt et et e et e e et e e et s et te e s e ete s e st s eaneesenaesees 2
15 114198  Lower Steering Shaft ........cooiiii e et et e e e 1
16 5210  Shim Washer 3/4 X .015 ...ooociiiii it ettt et saee e X
17 1278  Shim WASHEr 3/4 X 1050 ......coiiiiiiiiiei ettt e e e e e e et e s s e s eate s e s e stessereeaseeeas X
18 932035  Cotter Pin B/16 X 1-1/4 ..oeiiiiiiiie ettt e e re et a s 1
19 109733 StEEMING SUPPOIT ...oeeiieiiite ittt ettt e e ee e e e e eet b e e e e et bbbt e e e e erseaeeetaeeeesssabeesnbes 1
20 908037  BOIt B/8-T8 X 1 3/4 .oeiieiiiiiiiiiei ettt ettt e e e e e e e s e e bbb a e e e et e e e e eee e e e ataaeeesaaaes 2
21 915663  NUE B/8-16 E.S. ..o ettt e e et e e e e e e et e e e st e e e s etee e e snaee s 2
22 1481 Grease Fithing 45 DEGIEE ....c....eiiiiiiiiiiieeeie et e et et e ettt e e e e et e e e s et eeenraeeseaneaeaans 1
23 6397  Bearing-Lower Steering Shaft ..o 1
24 109189  Bearing-Upper Steering Shaft ... e 1
25 106177  Upper Steering Shaft ... ...t 1
26 L0 I O o - VO OO OO OO 1
27 909848  ESIOk Set SCrew 1/4-20 X 1/4 ......oooiiii e 1.
28 113443 StEOIING TUDE .ottt ettt ettt et eae e e et ens et e en e easeeene el
29 7896 BOWEA WASRET ....oosv.cevervoeessooser oo oo oo 1 @
30 113989  Steering Wheel 15" B16-8 ..ottt e st ear e e e e rare e 1
113987  Steering Wheel 137 312-8 ..ottt e e e et eaaae e e e etataas 1
31 933221 SPIOI PN /4 X 2 oottt 1
32 109262  SPECIAl WASNET ....oiiiiiiiiiiiii ettt e e e e e e e v e e s e e X
33 T278 WSROI L.ttt e et e e e e s e e e e e e esees 2
5210  SHIM WASREI ... it ettt e et s e b e st e e atee e 2
34 104822  Ret@inNing RiNG ..oooeeeieiite e 2
36 TH1B46  GIIP RN oottt e ettt e e e e bt e e e e ettt e e e etb s e e e earaeseenns 1




10 SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

|
\

y
)

ra
.
H
| Position on Rod Controls
Angle of Pedal - Adjust
to Suit Operator
i
M

0643

Figure 4-1 Clutch, Brake an Speed Controle Linkage



SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE 11

PART
ITEM NUMBER 'DESCRIPTION Quantity
Figure 4-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
1 106719 Brake DIUM .....oooiiiiiiiiiiteeiet e et et e e e e e e 1
2 110234 NylOK BOIt 3/8-T6 X B/ ..oovieiiiieiieiie ettt ettt e ee e e e 1
3 2844 SPECial WASIET ... et 1
4 9593 BraKe Band ...t e 1
5 908002  BOIt 1/4-20 X 5/8 .....oiiiiiiiiiiiiitieeteeei ettt 2
6 920081  LOCKWASREr 1/4 ..o ettt e ee e e e e 2
7 9598 Back-Up Plate ........cccocviiviiiiieccccc e e e e e 1
8 C114814 Pedal-ClIUCh ..o e e 1
9 114813 PedAIBIAKe ......ocoiiiiiiiiiiet ettt e e e eee e e e e ee e 1
1030  Grease Fitting-Brake CIUCh PEAAI ........o.oovioiitii e
10 T0BE  COlIAN ..ottt e e e e e e et
11 909848  ESIOK Set SCrew 1/4-20 X 1/4 .ocuoo.voiieeeeee e e
2 7896 BOWEA WEASHET ...ttt ettt
i3 1278 Shim Washer. 3/4 X .050 .....cccoouiiiiiiiieeecee et e e e
14 103347 CHULCH RO ..ot 1
15 932008  COtter Pin 3/32 X B/4 ...ooiuiiiiieiecie ettt e 1
16 110507 CIUtCh 1IEr AP L.t 1
17 933190  SPIr0l Pin 3/16 X T-1/4 .ocoiiiiiiiiiie e 1
18 105896 CIUCh RO AMM ..o, 1
19 920248  Nylon WASher B/8 ..ottt et 3
20 932016  Cotter Pin 1/8 X 3/4 ....coiiiiiiiiieoie et 2
21 3765 Shim Washer 1/2 X (030 .....oociviiiiiiiiiee oottt e e, X
22 101161 Trunnion-CIUtCh RO ....coviiciiiiiiiiiie e et 1
23 103543  Bell Crank-Brake LINKAGE .....cccooiviiiii e 1
24 7879 BUSKING oottt et e 2
25 920011 WAShEr 1/2 SAE ......c.coiiii it 1
26 106417 ROG-Bell Crank PiVO ......o.ocoiiiiit it 1
27 926694  S.T. BOIt 5/T6-T8 X 5/8 ......oeieieeiieie e e L
28 105900  Brake ROG-REAI ........ccooiiiiiimiiiiicis e (R
29 105886  Brake ROG-FIONt ..ottt 1 Q
2 920248  NYION WASNEE ..ottt e, 2
31 9320168 GOt PiN ..o ettt e, 3
32 915663  E.S. NUE B/8-16 ....oiiiiiiiii i, 1
34 106451 Parking Brake LeVE .........ooiiiiii e e 1
35 BB20  GIFIP oo R 1
36 102025 SPACET ...ttt e 1
37 908037  BOIt 3/8-16 X 1-3/4 .oeeiiueei ettt 1
38 920009  WASHEr 3/8 SAE ........cooiiiiiii ettt e 1
39 102809 SPECIal NUL ..ot 1
40 107677 SPring-Brake REIUIM ..o e e 1
41 103628  Spring-Parking Brake RetUIN .............c.oooiiiiiei oo 1
42 7451 IdIEr PUIIEY ...ttt et 1
43 106193  Special Bolt 3/8-16 X 1-1/2 ...oiiiiieie e e 1
44 915113 ESIOK NUE B/B-T6 ...t 1
48 108035  SPriNG-CIUICH REUN ......ooviiceeitceee e 1
49 020225  SPECial WaSRET ....cociiiiiiii i e 1
50 933267  SPIr0l Pin B/32 X 1-1/4 .oeieioeeeeeeee ettt e, 1

51 920009  WASHET 3/8 SAE .......oooiiiiiiitiiiie ettt e, 1



12

SECTION 5 - HITCHES AND LIFT LINKAGE

0708

Figure 5-1 Hitches




SECTION 5 - HITCHES AND LIFT LINKAGE 13
PART }
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
HITCHES
1 101711 Front HItch HOUSING ......coiiiiiiiniii e e 1
2 105859  LatCh-Front HItCh .......ccoiiiiiiiiiii e e 1
3 TOT750  ROG oo e ettt ee e et 1
4 101751 ROA-Front HIitCh LOCK ........coouiiieiiiitiie e e ee oo 1
5 105797 E-RiING oottt 8
6 TOTT707  LOCK ettt ettt ettt et ee e et 1
7 BBT1G  SPIING oottt 2
8 105316 CaP-LOCK RO ..ottt et 2
9 1644 Drawbar HItCh ......oooiiiie e e 1
10 105269  Shaft-Drawbar HIfCh ...........ccoooiiiiiiiiiiiiec e 1 o
11 979120 SPACET .ottt ettt e AN
12 AT I = < 1T T ‘
13 106634 HItCh PN oo 1
14 933505  HaIrPin COMEI .....ocoiiiiiiieiei e e 1
15 102644 Mid HItCh PIAe ....oo.ooiiiiii et 2
16 102672 Rod-Mid HItCh LOCK ....c.ooiiiiiiii e e e 1
17 102639 LatCh-Mid HItCR ... e e 1
18 TOT0T7  LOCK ettt ettt e 1
19 915113 ESIOK NUES/B-16 ...t 5
20 908035  BOlt B/8-16 X 1-1/4 .ooooiiiieieeceiee e e e 5



14

SECTION 5 - HITCHES AND LIFT LINKAGE

Extra Lift Height,

Trunnion Position for
All Attachments

Show Blade Only

I
T

Generator|

g J
LENGTH ADJUSTMENT

20 Set to Have Mower Bumpers
Hit Footrests at Full Lift

Mower Lift|
Mid-Mount Cultivator

L Coat Shaft with Anti~Rust
// \Q Compound, Texaco “L° | N —5
/ Snowthrower | Light Code 1976, or
ori Equivalent ~— 33

0727

= Wheel Horse

Figure 5 -2 Manual Lift Linkage




SECTION 5 - HITCHES AND LIFT LINKAGE 15
PART ;
ITEM NUMBER DESCRIPTION Quantity
Figure 5-2
MANUAL LIFT LINKAGE
1 108563  Lift Lever (Includes HEmS 46, 47, 48) ........c.oooue oo e 1
2 106257  LatCh ROG ..ot et ee et e e e 1
3 8130  Spring Retainer 1
4 BB24  SPIING Leviiiiiiit ettt ettt ee e 1
5 933148  Spirol Pin 1/8 x 1/2 1
6 6542 GIFIP-LIft LEVET ..ottt et 1
7 105316 RO CaP ..oviiiiictci ettt ettt et 1
8 4944 PIUG BULON ..ottt ettt ee et 1
14 933507  HaIrPIN COMET .......coviiiieieiicie ettt 2
15 920017 WASHEr 1N, SAE ....oooiiiiiee ettt et 3
16 106269 BUSHING ...ttt 77
17 106414 REMAINGT .........ouuureeueeraieesneitssieseseresseeeeeesseseeeee et e e s e e e seee s e e s ee e oo oo oo e eoee oo 1‘
18 1121 KEY 1/4 Sq. X 1-3/16 1.ttt ettt T
19 106218 BEHCTANK ....ocoiicce ettt et 1
20 6739 TIUNNION ..ot 1
21 933504 HaIMPIN COMEI ......ueieiiiet ittt ettt ettt e et e e e e e e 1
22 106522 Lift CRAIN ..ot et 1
24 908020  BOM 5/16-18 X 1 1/4 .ottt ee et 1
25 920008  WASHET B/16 ...ttt ettt ettt e et et s s e eee e e ee e 1
26 918662  NULB/MB-TB E.S. ..ottt et e e e+ 1
27 TIB445  LIfE B (oo e e e 1
28 6229 BRAING .....cooiiiiiiit et e 1
29 B701  E-RINQG oottt 1
30 105845  Tube-Rear Lift Cable ...t 1
31 108903 ClamP-TUDE .....oviiiiiiitiit et 1
33 908034 ESIOK BOIt 3/8-16 X T ..eiiiiiitiieieieicec et ettt 2
41 106411 LAtCh Bracket ..........coooiiiiiiiiieieee ettt 1
42 926694  S.T. BOM 5/T6-18 X 5/8 ... ouiieeiieeieet e et 1
45 926696  S.T. BOIt 5/16-T8 X 7/8 ...eeeuiieieiiiiiieeeee oot oy
46 TOB5E5  SNAM ...t e e 1 @
47 933268  SPIrO PIN ...ttt 1
48 933230 ROH PN oo 1
52 8830 CHAMP oo e e e 1
53 TTTIB4  LOCK WITE ..ottt et 1
54 933505  Hairpin COtEr ..ot e e 1
55 920011 WASHET 1/2 SAE ...ttt e 1
56 915663 E.S. NUE B/B-16 ..ottt ettt e 1




16 SECTION 6 - SHEET METAL AND COVERS

L

¢

0873

%' Wheel Horse

Figure 6 -1 Sheet Metal and Covers




SECTION 6 - SHEET METAL AND COVERS 17

PART ;
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
SHEET METAL AND COVERS

1 TA12B58 HOOM ..ottt ettt e e e e ettt e e e e et et e e e et aaaaaa e e e e e e e e e e e e e eeeaaenaeeeenan 1

2 106825 Hood Latch (includes 109236 Handle Ass'y & 109237 Latch Keeper) .......ovvveiiiiiiiirciiiiiiiercens 2

3 923785  POP RIVEL 1/8 X 294 ... ittt e e 4

4 L - T 0« 4 - To [T OO RO PP TRTRUOR 1

5 926694 Washer Hd. S.T. BOIt 5/16-18 X 5/8 ...ecieeitiiiiiiieiiii ittt e e e e e e ettt e e e e e s eaanbraeeeaesaes 3

6 TOST797  EolINQ ettt et et e e e e et ree st dee s 2

7 ORI 4 Lo T 1Yo G = T Yo U URR 1

8 101850  HOOG STOP ROQ ....oiiiiiiiiiiee ettt e e e et e et e e e et eeta e e eaetn s aeenenn e eaeeaeassnnnnans 1

9 932000  COtEr Pin 1716 X 1/2 .eeiiiii ittt reee ittt ibeeeeeerreeeeereereererrereee s s sasse et aaeeeesaeeaenannsassnnsnnsasses 2
10 109145  Bracket RH ... e et e e s re s et eere st s e e e neenaannnes 1
1 109146 BIACKEE LH .......ovevvocoeeeeeeeeeeeeeeee s eeeeseeoeeeee e eessseseseeeeeeesseeeseeeeee s eesese s ees oo .
12 900015  Carfiage BOM 1/4-20 X B4 .....o.oueeoeeeeeeeeeeeeeeeeee et eeeee e eee e et et ee s eese s e ees s e e ereseeeeseesesenee A‘
13 920007  WASHET 1/4 SAE ....ouitiiiiii ittt ittt iiib e eee s beeeeceeertaeeeeeenetaetarnn et bbat nan s e et aannreenssssnssonaaannennnns 4
14 GI566T  NUL 1/4-20 E.S. . it et bbbt er ettt s s ae s s e et s e e eeere s e e e e e s eeaane 4
16 923784  POP RIVEL 178 X .282 . oo e et e e e e b 2
17 TTT182 TIOtE S0P oo ettt e s e e e e re sttt e et r et e s s s e e e rnne 1
18 T12506  BracCKel ..oocuniiiiiiiiiiieiiii et ettt e e ee et e e et e ettt tha e e bna s e b et et s et ab s e e e 1
19 920150  Internal Tooth LOCKWASNEr NI 6 ....eeiiieriiieiii e et e 4
20 9107622  Screw nr. 6-32 X /8 BIACK ...coooieeiiiiiiiii 4
21 112415 PTO S0P -tittiiiiieetiiiiiiiitt s sttt et e e s sttt e e e s e er et e e ean b b e eebe e eeeeaeaesesaaatt e ssesematbsncaeaeaaaaessnaneas 1
22 111757  €onS0le EAQING .ooiveiriiiii i e e e e 1
23 T11B92 JoC D i e ea e e e 1
24 G15960  NUL N B8 i e et e ettt e ee ettt e e e et e et e e e et e e enannneenni 4




SECTION 6 - SHEET METAL AND COVERS

18

0874

rd

wn
S
)
>
&)
O
©
c
®
g
®
=
d—
@
@
<
w
o
©
®
-
3
D
i




SECTION 6 - SHEET METAL AND COVERS 19
PART )
ITEM NUMBER DESCRIPTION Quantity
Figure 6-2
SHEET METAL AND COVERS
1 109765 HOOASIANG ...iiiiiiiiiiiiiie ettt e e e e e e e e 1
3 TO6261  Belt BraCket ....ooieiiiiieeie et 1
4 926694  S.T. BOIt 5/1B-18 X 5/8 ..ceiiiiiiieieiiiiee e et ee e et r e e 1
5 110094  Battery SUPPOrt BraCket .......cooociiiiiiiii et ee et e 1
6 900035  Carriage Bolt 5/16-18 X 1/2 ...ocuiiiiiii it e e e e et 4
7 G15112  ESIOK NUE B/18-18 ..ot 4
9 T06342  Front PlAate .......ooiiiiieiii e e e eee e e 1
10 926694  S.T. BOI B/TB-18 X 5/8 ..ttt 6
11 106772 EAQGE THIM oottt e e e e e e e e et 1
12 926694  S.T. BOIt 5/16-18 X 5/8 ..e.eeiuiiieiiieeeeeeeeee e e 4,
926696  S.T. BOI S/1B-18 X 7/B ..o e e e a.
13 109323 Sid@ COVEN LH w...ovveoveeoeeeeooeeeeoeeeeeeeee e e e oo e oo e eoeeeeeeeeeoeoe oo 1‘
14 9108372 SCIEW 1/4-20 X 5/8 BIACK ......ovev.eeeeoeeeceeeeeeeeeeee oo oo e e 6
15 1070689 SPEEA NUL ..o ettt e et et s e een 6
16 106250  DUSE COVEI ...ttt et 1
17 926694  S.T. BOIt 5/18-18 X 5/8 L.o.ueiiiieieeiiieeee ettt e et e e e e e 4
18 TO4248  GFOMIMIOT ..ottt ettt et e e e e e e et e e e e e e, 1
19 111387 SNift COVEI PIALE ..coviiiiii i e e e e e 1
20 111033 HOOASIANG PIAE .....oiiiiiiiiie et e et e e e 1
23 T10T42  EAQE THIM oottt ettt et e e e e et e e et e e e e e e e e e e e s o e e 1
24 OT0837  SCrEW 1/4-20 X 5/8 ..ooviiiieie ettt eeeee e 1
25 106772 EdQE THM oottt et et e ee e e e et e e et e e oo s e eseee e 1
26 3023 CliP i et e ettt e e e e 1




20

SECTION 6 - SHEET METAL AND COVERS

0854

= Wheel Horse

Figure 6 - 3 Sheet Metal and Covers




3
SECTION 6 - SHEET METAL AND COVERS 21
PART }
ITEM NUMBER DESCRIPTION Quantity
Figure 6-3
SHEET METAL AND COVERS
1 107619 Belt GUANA 316-B ........oiiiiiiiiiiit ettt et oo 1
107975 Belt GUAIA 312-8 .....oiiiiiiieiii ettt 1
2 910837 SCIew 1/4-20 X 5/B ..coriiiieiieec ettt e 2
3 900037  Carriage Bolt 5/16-18 X 3/4 .....coc.oomiieiieieee e e 1
4 926694  S.T. BOI S/1B-T8 X 5/8 ....eeeeeiiieieeiieeie e et 1
5 106352  Lower Bl GUAKIT ......oouviiiiiiiiieieic et 1
6 106222 FOOt RESE RH ..ot 1
7 106223 FOOURESt LH ... e e 1
8 107069  SPA NUL L....ooiiie e e e 2
9 900037  Carriage Bolt 5/16-18 X 5/8 .......coooviieeeiiieeeee oo e Q, \
10 915662  NULS/IB-TB E.S. ..o e e ey
11 7456 CIAMP ...oooooeeeeeeeeee e ‘
13 110636  FOOr@ST PAO ....oooiiiiiiiiiitieie e e e e 2
14 107951 Fender BraCket-FIONt .........cooiiiuiiuiiiieie et e e 1
15 908019 BOIt S/18-18 X T ..ottt et e e e e 2
16 920008  WASher 5/168 SAE ........coviiii it et 2
17 108823  Support Bracket-Belt GUArd - 312-B ONlY .......c.ooovireeiee oo e 1
109554  Support Bracket-Belt GUard - 316-8 ONY .........ooeoii it 1
18 108897  Fender SUPPOrt BraCke! .......coccoeuiiiiiiiiiiiecoe et 1
19 108464 Fuel Tank SUPPOIt LH oo e 1
20 106236  Fuel Tank SUPPOTt RH ..o et 1
21 908017 BOIt 5/16-18 X B/4 ..o e e 4
22 . T10980  FBNUBI L..ooiiiii e e e 1
23 926694  S.T. BOI B/1B-18 X 5/8 ...ooeiiiiieiie it 4
24 920008  WAShEr 5/16 SAE ........ccooiiiiiiiiiieeiee et e 4
30 915662  ESIOK NUEB/TB-T8 ..ot e 6
31 B1B211  BUMPE ..o e et 2
32 108457 PUSH NUL ..o e e e
33 900214 Carriage Bol 5/16-18 X 3/4 ......ocuieiieoeee e e e P
34 913112 Machine Screw nr. 10-24 X 5/8 - 312-8 ONIY .........ovvoviiiiii e, 2 ‘
35 915740  E.S. NUL NI 10-24 - 312-B ONIY oo e, 2
36 111535 Fuse HOlder - 312-8 ONIY .....ooiiiiiiiiciei e 1



SECTION 7 - ENGINES

- - -
P )

2
EL

REFER TO KOHLER MANUALS FOR ADDITIONAL SERVICE & ADJUSTMENT PROCEDURES

0981

%/ Wheel Horse

Figure 7-1 Engines




1. -

SECTION 7 - ENGINES 23
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1
ENGINES

1 113489 Engine 16HP - ONan P-216-316-8 ONIY .....oiiiiiiiiiiieiieeiee et e s et e e eaneas X

114160 Engine 12HP - Kohler M-12-S 312-8 ONly .....ccocoiiiiiiiiie et X

2 113875  ENGIne Plate 316-8 ONly ....oooviiiiiiiiiiiiiei ettt et e e et e e ettt ee e e e nnnrarrrraaans 1

3 908036  BOIt 3/8-16 X 1 1/2 - B316-8 ONIY .ot e e reee e esaber e st e e e e e eae e eaeeae 4

920009  WaASher 3/8 SAE ....coooiiiiiiiii e a e e e X

4 915113  Nut 3/8-16 316-8 ..eerrieiiiiiiiirec e PPt 4

5 908035 BOIt 3/8-168 X 1 1/4 B16-8 ONIY .oociiiiiiiiiiiie ittt e ettt e e e e raae s stee e e snbaea s 4

9 908036 Bolt 3/8-16 X 1 1/2 312-8 ONlY ..ottt et ere et e e st a et 2

10 915663  NUt 3/8-16 E.S. 312-8 ONIY oneiieiici ittt e ettt s e e s st re e te e e s bae e e e enrees 2

1 908034 Bolt 3/8-16 X 1 312-B ONIY ittt e e e s eseveneateereesnnes 2
12 920083  LOCKWASNET B/8 ....o..voveomirrieceinie et sceeces e eesseseenes st Y
114893  Relay Mounting Plate 316-8 Only (Not llustrated ...........oooovimiiiiiiiiniii e, ‘

908034 Bolt 3/8-16 x 1 - 316-8 Only (Not lllustrated) ..........cooorririiriiiiiccce e 1

915663  Nut 3/8-16 E.S. 316-8 Only (NOt HUSIrated) ........ooeeiiiiiiiiii e ecieee et e e 1

22 114636 PP 3/8 X 3 316-8 ..ottt ettt e e ettt e e e e tte e e et e nraeatareaeentees 1

23 114764  EIDOW 90 degres 316-8 ..ottt ettt ittt e e e et e e e e e rese st tbn e rae s anr e e e atbbreesenesaaanes 1

24 TT4763 PP B/8 X 4 168 oot e et ettt e et et e e e et e e e e e e e e e e et aaeeans 1

25 Ly R 07 Yo B B 1 < 2 U PP O PSR 1

111357  d-Clip 316-8 (NOL IHUSIrAted) .....eeiiieiiii et e e 1

920082  Lockwasher 5/6 316-8 (NOt illUStrated) ........ccoveiiiiiiiii e 4




T

SECTION 7 - KOHLER ENGINE AIR INTAKE

24

rd

(O]
X
(8]
=
£
=
<
—
@
e
(@]
X
o
N~
(O]
—
3
R
(1



SECTION 7 - KOHLER ENGINE AIR INTAKE 25
WHEEL HORSE VENDOR PART '
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-2

KOHLER AIR INTAKE
1 KH10576 X-A76-7  WING NUL 174-20 ..oooviiiiiie oo 1
2 KH10299 47096 10 AQr CleaNEr COVEI ....ooveeieiricei oo e e 1
3 KH10189 47 100 04 JAM NUL oot 1
4 KH10412 5208204  Air Cleaner EIement COVEr ...........oocueviriieee oo 1
5 KH10235 45 083 01 Precleaner EIement ... e e 1
6 KH10236 4508302  EIBMENT ..eoviiiieiiiie e e e 1
7 KH10034 231082 S| ..ottt 1
8 KH10609 X-67-65  Sltd. Washer Hd. Screw 10/32 X 11/32 ....oooviioieooe oo 3
9 KH10297 4709420  Air Cleaner BASEe ........c..oooeeviiiee oo 1
10 KH10271 4704105 AIr HOM GASKEL ..ceoeeiiiicceicceiee e L

3

\




SECTION 7 - KOHLER ENGINE CARBURETORS

26

""l
i

Figure 7-3 Carburetors



WHEEL HORSE

SECTION 7 - KOHLER ENGINE CARBURETORS 27

VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 7-3
KOHLER CARBURETORS
1 KH10276 47 053 62  Carburetor Assembly (Includes 5 thru 8), 312 ......cccvveiivieiiiiieeeeeeeeeeeeeee, 1
2 KH10123 251550290 90 Degree HOse CONNECION ......c.eoeeviiiiiiiiiiiee ettt e e 1
3 KH10274 47 049 01 Carburetor Gasket ......cccovviiii e 1
4 KH10625 X-770-1  Slotted Hd. SCrew 5/16-18 X 1 ....oiiiiiiiiiiieiiiccce e 2
5 KH10068 235415  Main Fuel Adj. Needle 312 ........occcciiiiiiiiiiiiiece e e, 1
6 KH10005 200383 Main Fuel Spring ......ccevevevvvvinenn... SRR USUUUP PRI 1
7 KH10004 200380  Idle FUBI SPriNg ....ccoiiiiiiiiiie et et 1
8 KH10050 235006  Idle Fuel Adj. Needle, 312 ... it et ee e 1
9 KH10039 232555  1dle SPeed SPriNG ...uviieiciiiiiiiee sttt 1
10 KH10040 232556  Idle Speed Ad]. SCIrEW ....ccccuvuriiiiee it 1
*11 KH10002 200375  BOWE GASKET .....ceiiiieiiiciiie et e :
12 KH10141 2575703  Float Kit (Includes Hem 13) .......cciiiiieiiriiiee e "
*13 KH10092 2504102 Bowl Baffle Gasket ........ooouviiiieiiiiiiiiiie e 1T
*14 KH10003 200376  Float Hinge Pin .......cccccocovivviniciiiec e, ettt et et e e e rrae i aae e aanes 1
15 KH10069 235448  FUBl BOWI ..ooiiiiiiii e 1
16 KH10300 4710006  Fuel Bow! Retainer Screw (Includes Item 17) ......ccccoooveivviiiiiiciiiieee e 1
*17 KH10001 200372 Bowl Retainer Screw Gasket .........cccccvrveerieeiieoiiicee e 1
*18 Needle and Seat - Available Only In Carburetor Repair Kit
Not lilustrated
KH10139 2575701  Carburetor Repair Kit .......occouviiieiiiiiees et X
KH10358 2575705 Choke & Throttle Repair Kit .......oocvieriiiiiiiioiciiiiieeeee e X

* Included in Carburetor Repair Kit



28

SECTION 7 - KOHLER ENGINE BAFFLES & SHROUDS

= Wheel Horse

Figure 7-4 Baffles & Shrouds




SECTION 7 - KOHLER ENGINE BAFFLES & SHROUDS 29
WHEEL HORSE VENDOR PART '
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-4

KOHLER BAFFLES & SHROUDS
1 KH10231 4506308 Head Baffle 312 .. ... 1
2 KH10567 X-25-53  Plain WaSher 174 ...t 1
3 KH10289 47086 08  Pozidriv T.H. Screw 1/4-20 X 5/8 ....cccoeiieiiiiieee e 3
4 KH10413 52086 11 Hex. Washer Had. SCrew .........ccoovviiiiiiiiciecccee ettt 6
5 KH10172 47063 10  Cylinder Baffle ........ccceiiiiiiiiiii e 1
6 KH10280 4706307  Inner Baffle ..o e 1
7 KH10265 47 027 42 BlOWEr HOUSING ...eoiiiiiiiiiiiiii ettt te e ee e s e eeeaeean 1
9 KH10279 4706306  Side Air Baffle ... e 1




SECTION 7 - KOHLER ENGINE BREATHER & VENT




SECTION 7 - KOHLER ENGINE BREATHER & VENT 31
WHEEL HORSE VENDOR PART ;
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-5

KOHLER BREATHER & VENT
1 KH10058 235048  Breather Plate GasKet .............coooovvooioooooooeoeoo 1
2 KH10072 235631 Breather PIate ...................ccouuumrieemmmuiieeeeeoeeeo oo 1
3 KH10057 235047 Breather REed .............co..ooooceeriverimneieeeeoeeoeeeeo oo 1
4 KH10143 270146 Breather Baffle ................ccooocreriovoirooocoeooeoeoo 1
5 KH10275 47 050 01 Breather Filter ... 1
6 KH10034 231032  Breather Seal w.............................. et 1
7 KH10149 275144 Valve Cover Gasket ..............cooowooormvumoeooeeeooeoreeeeeooooo 1
8 KH10298 47 096 01 VaIVe COVEN ...t 1
9 KH10150 27d5220  Valve Cover Stud 1/4-20 X 3-1/4 w.....ooovoooooovovooeoo 1
10 KH10629 X799-1  Palnut 1/4-20 ooooovovooiee e 1
11 KH10309 4732603  Breather HOSe 3-11/32 .........o..ooooovvcooe i




32 SECTION 7 - KOHLER ENGINE CAMSHAFT, CRANKSHAFT & VALVES

Figure 7-6 Camshaft, Crankshaft & Valves




SECTION 7 - KOHLER ENGINE CAMSHAFT, CRANKSHAFT & VALVES 33
WHEEL HORSE VENDOR PART .
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-6
KOHLER CAMSHAFT, CRANKSHAFT & VALVES
1 KH10359 47010 11 Camshaft Assy (InCludes temM 2) .........cccviuiiiiiiieiii e 1
2 KH10292 47 089 01  ACHUALING SPIING «ovrerririiiiiiiiie ittt nnnees 1
3 KH10147 275066  Camshaft Spacer 005 ... e X
KH10148 275067  Camshaft Spacer .010 .......ccooiiiiiiiiiiii e X
4 KH10310 47 38009  Camshaft Pin .......cccciiiiiie et et 1
5 KH10074 235838 Exhaust Valve, 312 ........ccceeeinnneen. ettt b et et et ee s et b baeaaaeeareneees 1
6 KH10052 235008  Intake Valve, 312 .o e 1
7 KH10054 235011 Upper Spring RetaiNer ........cc.uuuiiiiiiiiiiieie ittt ittt e s e e ee s e a e eaiaeeeas 2
8 KH10053 235010  Intake Valve Spring 312 . ...ttt e e 1
9 KH10018 230011 Spring Retainer, 312 ..ot ban e 1
10 KH10221 4175510 ROMAINET KIt .......oiocuouicireeeaeeeeierecesneneeeesseseessssseee s sesss s essseenns N
1 KH10539 D-235327  INAKE VAIVE TAPPEE ...c.vieeeeee ettt eee e e e e e et ereensenanas ”\
12 KH10539 D-235327  Exhaust Vaive Tappet .......cccooiiiiiiiiiereee et "
13 KH10496 5241301  Valve ROAIOr .....cooiiiiiiiiiiiiie it e s e et ee e ea e 2
14 KH10062 235168  Exhaust Valve SPring 312, .......iiiviiiiiiiiiiees st rtie s e e seinee e e e e e earaee e 1
15 KH10617 X-702-3  CUP PG 1/2 O.D. it 1
16 KH10655 47 14216  Crankshaft Kit 3-25/32 x 1-1/8 (Includes Flywheel Hdwr.) 312 ........c..c.....c.... 1
17 KH10228 4504303 Gear Assembly (Includes ltem 18) 312, ....coivveiiiiiiiiiiiie e 2
18 KH10267 47 030 01 Needle Bearing 312, ..o s 2
19 KH10322 4775501  Spacer Kit (Includes ltem 20) 312, .......coooiiiiiiiiiie e 2
20 KH10574 X-269-34 RetaiNer 312, oo 1




34

SECTION 7 - KOHLER ENGINE CRANKCASE & CYLINDER HEAD

Figure 7-7 Crankcase & Cylinder Head



SECTION 7 - KOHLER ENGINE CRANKCASE & CYLINDER HEAD 35
WHEEL HORSE VENDOR PART '
ITEM PART.NO. NUMBER DESCRIPTION Quantity
Figure 7-7
KOHLER CRANKCASE & CYLINDER HEAD
1 KH10317 47 522 95 Cylinde? Block - Service With Short Biock (Includes Crankshaft) 312 ............. X
KH10327 4778233  Miniblock (Less Crankshaft) 312 ............ooiioimoeeeos oo X
2 KH10061 235125-8  Governor Gear Shaft .....c.....oooiiiiiei e 1
3 KH10067 235376  Ball BEAIING .....ccoooiiiiiiiaiei et 2
4 KH10269 4703207  Rear Oil Seal ..ot e SOV 1
5 KH10562 X-230-11  Expansion PlUg ............cooovvevvrennnnn, D ORI 1
6 KH10015 230007-S  Valve GUIE ....cccooiiriiiiit et 2
7 KH10028 230170  Exhaust Valve INSert, 312 .......c..cooviieiiieeeoe e e 1
8 KH10049 234866  Governor Cross Shaft Bearing ...........ccooueeveeeeeoeeeee oo 1
9 KH10272 4704109  Bearing Plate GASKE! .........ccoovivieiieei et 1
10 KH10311 4742205  Shim Gasket ........cocooiiiiiiiiii it ,_’
11 KH10306 47146 07 Bearing PIate ..........ooovriiiioiiiieieieceoeeee oo e /g
12 KH10268 4703206  Front Ol SEal .......cccooeiieiii i ’
13 KH10549 X-159-2  H.C. Sems Screw 3/8-16 X 1 ....c.ccooev....... e e ea .. 4
14 KH10545 X-132-6  H.C. Sems SCrew 1/4-20 X 1/2 ....ocoiooiii oo 4
15 KH10661 23d5026  CamMSNAMt COVET ........oooiiii e 1
16 KH10055 235025  Camshaft Cover Gaskel .............covivuiiiiiieeeeeeeeeeeeeee oo 1
18 KH10081 236559  Balance Gear Shaft 312, ..ot e 1
19 KH10261 4701506 Cylinder HEA ....oooiiiiiiiiiiioe e 1
20 KH10273 4704110 Head GaSKe!l ......cooeiiiiiiiii oo 1
21 KH10145 270889  Plain Washer 8/86 ..........cc.c.ooviiiuii oo e 9
22 KH10144 270158 8
23 KH10312 47 445 02 1
24 KH10290 47 086 17 1




36 SECTION 7 - KOHLER ENGINE OIL PAN & DIPSTICK

—
.
1 —
) 1 —-
o =
4—
A
0981G

Figure 7-8 Oil Pan & Dipstick



SECTION 7 - KOHLER ENGINE OIL PAN & DIPSTICK 37

WHEEL HORSE VENDOR PART }
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-8
KOHLER OIL PAN & DIPSTICK

1 KH10270 47038 27 DIPSHCK 15-3/8 ...ooiiiiiiiieiiee e e 1
2 KH10201 41152 01 O-FING e 1
4 KH10266 4702906 Ol Fill AP ....oiiiiiiiiiii e e 1
5 KH10541 X-131-2  F.H. Sems Screw # 10-24 x 1/2 3
6 KH10088 287064  AdAPIEr GASKE! ......cceeeiiiiiiiice e e 1
7 KH10248 4519905  Oil PaN ...ooooovoveceeeeei e, e 1
8 KH10059 235057 Ol PaN GaSKE ...coouviiiiiiie e 1
9 KH10550 X-159-3  H.C. Sems Screw 3/8-16 X 1 1/4 .....ccoueiiiieee e 4
10 KH10620 X-75-10 8. HA. PIug 3/8 NPT ..o 4
11 KH10138 2570401  Float Switch Kit (Includes Items 12 & Decal) .........ccceevvvvoeeeeeeeeeee oo, 1

12 KH10134 25431 02 SIEOVING ...ceiiiiiitiiiict e, p

Not Hlustrated

KH10119 2511305  Float SWItCh DECAI ......cciiiiieiiiiii e 1
KH10345 48 15501  Female Connector (5-CONtACY) ...c.ocviiuieoieeriiiie e, 1
KH10325 47 75527  Gasket SEt W/ISEAIS ....cuuiivieii it X
KH10258 47004 02  Gasket Set W/0 SaAIS .........ooee e X




38

SECTION 7 - KOHLER ENGINE PISTON & RINGS

0981H

Figure 7-9 Piston & Rings




SECTION 7 - KOHLER ENGINE PISTON & RINGS 39
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-9
KOHLER PISTON & RINGS
1 KH10075 235889 RING Set Std. & 003 312 .. e, 1
KH10076 235890 RiNG Set .010 312 i e, 1
KH10077 235891  RING St .020 312 ..oiiiiiiiiiiit it 1
KH10078 235892  RING St 030 312 1ot e ettt e e e e e anrn 1
2 KH10334 47 87406  Piston W/RING Set Std. 312 ... 1
KH10335 47 874 07 Piston w/RINg Set 003 312 ... et 1
KH10336 4787408  Piston W/RING Set 010 312 .. .oiiiiiiiiiici e e 1
KH10337 47874 09 Piston w/RING Set 020 312 ... 1
KH10338 47 874 10 Piston w/RING Set .030 312 ... e 1
3 KH10262 4701801 Piston PIN Retainer ........oooooiii e 2
4 KH10283 47 06709 Connecting Rod Std. 312 ...,
KH10284 47 067 10 Connecting Rod .010 312 ...t !



40

SECTION 7 - ONAN ENGINE CYLINDER BLOCK

0981B

Figure 7-10 Engine Cylinder Block




SECTION 7 - ONAN ENGINE CYLINDER BLOCK 41
WHEEL HORSE VENDOR PART .
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-10
ONAN ENGINE CYLINDER BLOCK
1 NN10072 110-3419-01  Short BIOCK .....oooiiiiiii e 1
2 NN10338 S17-0048-01  PIUG oot e e e 1
3 NN10442 800-0051  BOIt 3/8-16 X 1-1/4 oot e, 5
4 NN10023 104-0776  Shim 0.005™ ...oiiiiiiiii i e X
5 NN10009 101-0450  Crankshaft Rear Brg - Standard ................oooiiiiiiiiiic et 1
NN10010 101-0450-02  Crankshaft Rear Brg - .002" UNAEr ....:....c.oooiieiiiii it 1
NN10011 101-0450-10  Crankshaft Rear Brg - .010" UNder .............oooooviiiiiiiie e 1
NN10012 101-0450-20  Crankshaft Rear Brg - .020" UNder ..............cccooooviiiiiiiiiiieee e, 1
NN10013 101-0450-30  Crankshaft Rear Brg - .030" UNer ............cooeiiiiiiiiiiee e, 1
6 NN10022 104-0575  Thrust Washer ........ooiviiiiiiiiiiic et 2
7 NN10002 101-0415  GASKEL ....ouiiiiieiceciicieci ittt e -
3 NN10008 101-0439-01  BEAINNG PIAtE .......co.ovvieeeeeeeeeeee oo, /y
9 NN10001 101-0405  Camshaft Brg .....cooooiiiiiii e %
10 NN10321 509-0041 Ol SAI ..ot 1
11 NN10334 516-0072  SHOP PN ceoiiiiiiiieiioiiee e 4
12 NN10139 120-0735 Ol TUDE .ooii i e 1
13 NN10054 110-1824  Exhaust Seat Insert - Standard ....................cccciiiiiiiiciee e 2
NN10055 110-1824-02  Exhaust Seat Insert - 002" OVEISIZE ............ccouvivveiieiiiiiiiiee e, 2
NN10056 110-1824-05  Exhaust Seat Insert - .005" OVEISIZE .........oooviiiiiiiie e 2
NN10057 110-1824-10  Exhaust Seat Insert - .010"" OVEISIZE .........ccooeiiiiiiiiiii e, 2
NN10085 110-1824-25  Exhaust Seat Insert - 025" OVEISIZE ....c...ovvveeiiiieiiiiciieee e 2
14 NN10035 110-0197  Intake Seat Insert - Standard ...............cooiiiiiiiic e 2
NN10036 110-0197-02 Intake Seat Insert - 002" OVEISIZE ......cc...oiiiiiiiiiiciiiee e 2
NN10037 110-0197-05 Intake Seat Insert - .005" OVErSIZE ...........coovvviiiiiiiiiiii e 2
NN10038 110-0197-10  Intake Seat Insert - 010" OVEISIZE ........coovvviiiiiiiii e, 2
NN10039 110-0197-25  Intake Seat Insert - 025" OVEISIZE .....coooovviveeiiiiiiiiii e 2
15 NN10003 101-0432  Front Crankshaft Brg - Standard .............c.ccoooii i, 1
NN10004 101-0432-02  Front Crankshaft Brg - .002" UNer ...........ccocooiiiiiiiiiiiiiiieee e 1
NN10005 101-0432-10  Front Crankshaft Brg - 010" UNGEr .....ocoooiiooieeeee oo, .
NN10006 101-0432-20  Front Crankshaft Brg - .020" UNAEr ...........coovovviioiiiieics e, “
NN10007 101-0432-30  Front Crankshaft Brg - .030"" Under ... g............oooiiiiiiiiiiinie e 1
16 NN10084 110-3527  Exhaust Valve GUIAe ..o e 2
NN10083 110-3526  Intake Valve GUIE ... 2
19 NN10421 850-0050  Spring Washer 3/8 ... 5
20 NN10336 516-0141 PN 2
21 NN10154 123-1175  Valve BB ..o 1
22 NN10152 123-T173  Baffle oo 1
23 NN10153 123-1974  SPIING oo 1
24 NN10059 110-1879-01 RH VaIve COVEE oo 1
25 NN10066 110-2274-01 LH Valve COVEI ..o e 1
26 NN10060 T10-1921  GASKBE 1o e 3
27 NN10129 115-0006  Tappet - Standard ..o e 4
NN10130 115-0006-02  Tappet .002" OVEISIZE ..o e 4
NN10131 115-0006-05  Tappet .004" OVerSIZE .....cccoioiiiiiiiiiiic e 4
28 NN10075 110-3479  Intake ValVe ..o 2
29 NN10076 110-3480  EXhaust VAIVE .....oooveeii e, 2
30 NN10370 800-0010 BOlt 1/4-20 X 1-3/4 o 2
31 NN10077 110-3485  VAIVE SPIiNG .eeeiiiiiiiiiiiii i 4
32 NN10082 110-3511 SPRNG LOCK eoeiii e 8
33 NN10326 509-0210  Intake Valve Seal . ... 2




SECTION 7 - ONAN ENGINE CYLINDER BLOCK

42

R

09818

LY

Figure 7-10 Engine Cylinder Block




SECTION 7 - ONAN ENGINE CYLINDER BLOCK 43
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION } Quantity
Figure 7-10
ONAN ENGINE CYLINDER BLOCK
(CONT’D)
34 NN10385 803-0071  SCIEW 3/8-16 X 5/8 .. ..vieiuieiiieiiieiiti ettt e s 2
35 NN10307 BOS-0057  PIPE PIUG wvveoererreerrireeosssssssssseeeceesssssssssessessessesssssnsnssssssss s oo 1 |
36 NN10070 110-3181  Cylinder Head Gasket ... 2 )
37 NN10080 110-3509  Right Cylinder Head .........ccooiiminrinii e 1 ;
NN10079 110-3508  Left Cylinder HEAd ........cccoomiiiiiiii et 1 i
38 NN10078 110-3487  Retaining Washer .........ccccoeiiieniiiies terrrrrnrrrenrrrereeeennnnnnenns 4
39 NN10356 526-0018 Flat Washer 1/4 ...t b v reeeeenerarara e as 1
40 NN10363 526-0122  FIAat WASHET 1/4 ....oiiiiiiieieiiiiee et ettt b s e 18
41 NN10381 800-0471  Special BOIt 2" JONG ..oueiiriiiiiniiiicii e 10
42 NN10359 526-0063  Flat Copper Washer 1/4 ... ...
13 NN10339 BA7-0067  PIUG ororrrreeoesseeessseosemmmssmsassosssssss s s !
44 NN10081 110-3510  VAIVE CBP .ooivieieecericicaeeiii ittt sc et bbbt @
45 NN10257 168-0182 Complete Engine Gasket Kit ... 1
NN10258 168-0183  Valve Grind/Carbon RemoOVval .......c..veeiiiiriimniiiiiiiiiiiii s 1
46 NN10136 120-0491  Oil PUMP-COMPIBLE ...oviiiiiiriiiiie e b 1
47 NN10134 120-0161 Oil PUMP-Gasket Kit .....oouiiiiiaiei i 1
48 NN10419 850-0040  SPring WASHEI .....ccciiiiiiiiiiiiite e 2
49 NN10369 800-0007  BOIt 1/4-20 X T .ooovieirieeie ettt e et s 2
50 NN10383 801-0049  BOIt 3/8-24 X T/B .oeeeiiueieeieee e ettt et 1
51 NN10361 526-0066  Flat Copper Washer 3/8 .........coiiriiiiiimiii it 1
52 NN10133 120-0140  SPIING +vovererrirereereamiriee et b e a e 1
53 NN10135 120-0398  PIUNGEL ..oiuiii ittt ettt bbb 1
54 NN10088 112-0186  Piston Pin & Retaining RiNgs - STD ..o 2
NN10089 112-0186-05  Piston Pin & Retaining RiNgs - .005” .. ..ot 2
NN10090 112-0186-10  Piston Pin & Retaining Rings - .0107 ... 2
NN10091 112-0186-20  Piston Pin & Retaining RiNGs - .0207" ...t 2
NN10092 112-0186-30  Piston Pin & Retaining RiNgs - .0307 .. ..o n
NN10093 112-0186-40  Piston Pin & Retaining Rings - .0407 . ... )
55 NN10100 112:-0229  PUSION PIN ooeeeeiiee ettt e e ettt at s st st s e e fm
56 NN10345 518-0311  Retaining RiNG .oooei oot 4
57 NN10101 113-0189  Piston Ring Set-Standard ............... L ST OTPPPTO PR PRPRPRN 2
NN10102 113-0189-05  Piston Ring Set .005"" Oversize ............cooeeeeiiiens RO OSU PP PR 2
NN10103 113-0189-10  Piston Ring Set .010" OVEISIZE .....occoooiiiriiimiiiiii e 2
NN10104 113-0189-20  Piston Ring Set .020" OVEISIZE ...c.ooriiiiiiiiiiiriiir e 2
NN10105 113-0189-30  Piston Ring Set .030" OVEISIZE ........coiiimiiiiiin e 2
NN10106 113-0189-40  Piston Ring Set .040" OVEISIZE .....cccoicviiiiiiiiiniiir i 2
58 NN10125 114-0300 Rod W/BOIts & NUtS - STD ..oiiiiiiiiiiiie i 2
NN10126 114-0300-10  Rod W/BO0Its & NULS = .0T0" Looiiiiiie i 2
NN10127 114-0300-20 Rod W/BOItS & NUts - 020" .. .. i 2
NN10128 114-0300-30 Rod W/BO0Its & NULS - L0307 .. oo 2
59 NN10120 114-0240  Special RO BOM ..ot 4
60 NN10428 870-0302  Crown LOCK NUT ..ottt 4
63 NN10382 800-0572  Special BOlt 2.375" LONG .ooiiriiriiiiiiie it 8




44 SECTION 7 - ONAN CRANKSHAFT, CAMSHAFT & FLYWHEEL

! "
(\‘\‘ i
3 ‘: l

0981C

Figure 7-11  Onan Crankshaft, Camshaft & Flywheel



SECTION 7 - ONAN CRANKSHAFT, CAMSHAFT & FLYWHEEL 45
WHEEL HORSE VENDOR PART '
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 7-11
ONAN CRANKSHAFT, CAMSHAFT, FLYWHEEL
1 NN10025 104-1328  Crankshaft ... e e e 1
2 NN10343 518-0014  Retaining RiNG ...cccooiiiiiiiiiiir et e e e e e e e e e aeanrreaaaeaeas 1
3 NN10439 104-0043  SpecCial WaSher ......iiiiiviiiiiiriiiiiiiiiie e ctiiee et estt et etrre e e e e e s s senianncnnaeaasanes 1
4 NN10438 104-0032  Crankshaft GEAr ..........uiiiiiiiiiiiciiiit et e ee et s rrvaesrrerseessaaaes 1
5 NN10330 515-0001  GEAT KBY .iiiiiiiiiiciiiiiiieies et e ittt et ivee e s s esittereere et ase s e bbb e et e eesbaaeesaeasenreeeieaas 1
6 NN10215 150-0078 Retaining Ring ..., ettt e e e e e e e e e e e e aeeeaeaaan -1
7 NN10221 150-1519  Governor Cup Hub ..., 1
8 NN10222 150-1520  GOVEINOT CUP .oiiiiiiiiiiiiiieiee et te et e e ettt tbareaaeeeere s s sensbeenseeeesaanne e 1
9 NN10328 510-0015  Governor Ball ...ttt 1
10 NN10330 515-0001  WOOAIUFf KBY ...ueeeiiiiiiiiiiiie ettt re e e s e e e e e e e e e e e e e eaeaeaneaaaaeas 1
11 NN10032 105-0637 Camshaft (Includes item 13) ........coooiiiiiiiiiii e '
NN10029 105-0332 Camshaft Gear (Includes Gear, Spacer and Plate) ..........ccococvvvvevieenieenniinen. (/1@
13 NN10030 105-0541  Special Thrust Washer ... e 1
14 NN10214 150-0075  Center Pin ..o e e e e 1
15 NN10171 134-4633  Flywheel (Includes RiNG GEAr) ........c.cooiiiiiiiimii e 1
16 NN10021 104-0170 Special Hex HA Cap SCrew .......ooooiiiiiiii e 1
17 NN10422 850-0055  Spring LOCKWAsher 7/16 ...ttt 1
18 NN10335 526-0017  Flat Washer 7/16 ...ttt ee e e e e e e 1
19 NN10409 815-0687  Flange Lock Hd. Screw # 10-24 X 3/8 ...c.ccoiviiiiiiiiiiiiiicceieeiie e 6
20 NN10416 821-0014  Hex Hd Locking Cap Screw 5/16-18 X 1/2 ....cuieiiiiiiiii e 4
21 NN10168 134-4553-01  AIr INIEt SCrEEN ... ettt 1
22 NN10024 104-0779 RING GOAT ..oiiiiii e e 1
23 NN10332 515-0284  FIyWheel KeY ...coiiiiiiee e e et 1

L)




46

SECTION 7 - ONAN OIL BASE FILL TUBE AND BRACKET

i
e

o)

/ ;
 —
@ ———
—

SHIRNITINY

Y

i
9\\
0w
7=

0981D

% Wheel Horse

Figure 7-12 Onan Oil Base Fill Tube and Bracket



SECTION 7 - ONAN OIL BASE FILL TUBE AND BRACKET 47
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 7-12
ONAN OIL BASE FILL TUBE AND BRACKET

1 NN10018 102-1325  Oil Base (Includes All Plugs and Plug Gasket) .............covviiiiieiiiniiiiecniicncnnin, 1

2 NN10016 102-1200 Ol Base GaSKEE ..eoooeiiiiiiiiii e 1

3 NN10421 850-0050  Spring Lockwasher 3/8 ...t 4

4 NN10379 800-0061  Cap SCrew 3/8-168 X 3-3/4 ......ouviiiiiiiiiiiiei i 4

5 NN10308 505-0110  SQ. HA. PIUG 378 ....uiiiiieeieeiiiei ettt reer e e e e s 2

6 NN10015 102-0938  Special Hex Hd. PlUgQ ...c..occiiiiiiiiiiiiere e rree e r e e e e e 1

7 NN10014 102-0743  Hex Hd. Plug Gasket .........vvviiiiieeeeiiiiiiiiiii it 1

8 NN10138 120-0713  Oil PUMP INtAKE CUPD ..oiiiiiiiiiiii ettt e et eae e et e e e e eeeee e e e eaaeaes 1

9 NN10159 123-1637  Qil Fill Cap and Indicator (inciudes O™ RiNG) ....cc.occovvieriiiniiioniiiiiinieneeeee 1
10 NN10323 509-0142  Qil Fill Cap Ol RiNG ...veetiiaiiiiiiieeiniiiiee e ieerieee e eee e ee e smrvecs e 1
11 NN10162 123-1742-01  Fill Tube Bracke! .......cocuieiiiiiiiiiiiiciiiee ettt e

" NN10161 123-1685-02  Oil Fill Tube-Chrome 15-3/4"" Lg .....ccoiureiiiiiiriiiiiiitiieen e ee s eneeeeee s py

W3 NN10325 509-0209 Ol Fill Tube Seal ......coooiiiiiiiiiiiiiii e s "@
14 NN10407 815-0576  Pan Hd. Screw # 10 X 1-1/4 L. eeseneee s 1
15 NN10431 870-0410  Speed NUL . ..ottt eee e s a e n e e e e e rr e 1

¢ 1
&)



SECTION 7 - ONAN OIL FILTER

48

0981E

®)

—
[}
=
i
O
o
4]
o
O
m
N3
N~
[¢)]
L .
-]
2
w




SECTION 7 - ONAN OIL FILTER 49

WHEEL HORSE VENDOR PART

ITEM  PART NO. NUMBER DESCRIPTION ' Quantity
Figure 7-13

ONAN OIL FILTER
1 NN10141 122-0320  Oil Filter Ad@pLer ....ccooiviiiiieiiiiiee i 1
2 NN10360 526-0065  Flat Copper WaSher 5/16 .........coeeuriciereriiiiirinienss st 2
3 NN10373 800-0028 Hex Hd. Cap SCrew 5/16-18 X 1 .o.ouiiiiriiiiiiimsinns e 2
4 NN10146 122-0360-02 Ol Filter DIAIN ..oveiiiieeeiiiiiiinii ettt 1
5 NN10391 815-0194 Hex Hd. Cap Screw # 10-32 X 3/8 ..ot e 2
6 NN10463 1220375  Oil Filter Adapter GASKEE ..........cceremmerurmmsmmnssssesrrssmssesiesesess s sssssnsssess
7 NN10147 122:0645 Ol FIILET .evveneiiiereerivreeeieeniissi b e ss e st s r e asrasa e st ath L a st e 1

Not lllustrated

114498 Ol FHEET WIENCK <.eeiieee i iieieieeeeeeeecee e rbr s e e st b a s s et 1

AY




Figure 7-14 Onan Gearcase and Ignition Controls



SECTION 7 - ONAN GEARCASE AND IGNITION CONTROLS 51

WHEEL HORSE VENDOR PART :
ITEM PART NO. NUMBER DESCRIPTION Quantity

Figure 7-14
ONAN GEARCASE AND IGNITION CONTROLS

1 NN10020 103-0791 Gearcase Kit (Includes Items 2 thru 9, 13, 19 & 20) ......c.oooovvivvriveeiieeee. 1
2 - NN10329 510-0105  Governor Shaft BEaring .....c...ceeiciiiiiiee e 1
3 NN10220 150-1470-01  Governor Shaft and Arm-Chromed .............ccccoovvvveviiiiiiiie e 1
4 NN10216 150-1187  Governor Shaft YOKE ........cuviiiiiiiiiiiiiiie e, 1
5 NN10388 815-0046  Pan Hd. Mach. Screw #£ 8-32 X 3/8 ..c.coueiiiiiiiiiee e 1
6 NN10335 516-0130  Governor Cup Stop Dowl Pin ......cooiitiiiiiiiecieecciis e .1
7 NN10310 508-0008  Governor Shaft Ol S€al ...........cccceviieiicieiecee et 1
8 NN10327 510-0014  Governor Shaft Ball BEAING .......ccceeiiieiiiiiieiiieee et 1
9 NN10320 509-0040  Crankshaft Oil S€al .........uueiiiiiiieciie e 1
10 NN10019 103-0408  Gearcase Mounting GAasket .........cccooreeiiieeiieiieecece et eeee e 1
11 NN10374 114-0022  Hex Hd. Cap Screw 5/16-18 X 1-3/4 ...ooovivieieeeeee e 4
‘2 NN10360 526-0065  Flat Copper Washer 5/16 ........ccccuiiviieieieeeeee e eveenen
.3 NN10210 149-1299  Vacuum POort TUDE .....ccooviiiiiii e e eeeee e “*
14 NN10352 520-0933  Gear COVEr StUA .....ooceieeiieiiiiie ettt et e e e st ee e s s 1
15 NN10418 850-0030  LOCKWASHEr #£ 10 ...ioiiiiiiiiiiiiiiecie e 3
16 NN10426 862-0015  NUL 5/B-18 ..ottt et sae e s n e 1
17 NN10259 191-1256  Stator WITEIMINAIS .....cccuiiiiiiiiiiiiiiiiieeieeecci e e e eeee e et 1
18 NN10290 332-2423  Stator Leads Terminal ......c.covvvieeiie et 3
19 NN10301 503-0301  Vacuum Port Clamp ...t 1
20 NN10211 149-1321  VACUUM PO CAP .eeviieiiiiiiniit e ettt e e e e e e eenennes 1
21 NN10280 323-12567  Terminal Connector Body Kit (Includes Terminals) ............cccccoovveivineiineecnnen, 1
22 NN10444 166-0785  1gNItion CONLIOl .....iiciiiiiiiiiir e 1
23 . NN10389 815-0172  Self-Lock Hex Hd. Mach. Screw # 10-32X1 .......ccoovviviiiiiiiiieiecieveee 3
24 NN10394 815-0340 Hex Washer Hd. Screw # 10-32 X 3/8 .....cccovveiieiiiiiiiie e 2
25 NN10424 854-0010  Lockwasher IT # 10 oo 2
26 NN10346 518-0406  Retaining Clip ..o 1
27 NN10414 821-0008 Hex Washer Hd. Cap Screw 1/4-20 X 5/16 .....ooovoiiiieeeeee e 1
28 NN10261 191-1748  Voltage Regulator-20 amp .......cccceoviuiieieiiiie e 1
29 NN10243 160-1150 Plate GaSKEE ...coouiiiiiii it e e 1
) NN10244 160-1345-01  Ignition PlUNGer COVEN ....uuvviiiiiiiiiiiiiee et (\(@
31 NN10245 166-0761  Battery Ignition Coil w/Nuts ................ g e s 1
32 NN10247 166-0767  IGNHION ROLOT .oeitiiiiieiiit it e e et e e aneeneseeseeaaaenes 1
33 NN10252 167-0263  SPArK PIUQ ooieii ittt rb e e e h et 2
34 NN10253 167-1615-01  Spark Plug Cable-8"" LONG ....ooiiiiiiiiiiii e 1
NN10254 167-1615-04  Spark Plug Cable-18.5"" Long ....... et 1
35 NN10419 850-0040  LOCkwasher 1/4 ... e e 2
36 NN10248 166-0770  Hex FIange NUL ...t 1
37 NN10348 S18-0515  WIre ClIP oo e 1
38 NN10368 800-0004 Hex Hd. Cap Screw 1/4-20 X 5/B ......ccooiuieee ittt 1
39 NN10249 166-0771  Hex Flange NUL ... et 1
40 NN10396 815-0389  Hex Washer Hd. Screw 1/4-20 X 1 .....oooiiiiiiiiiie e 1
41 NN10408 815-0650 Hex Washer Hd. Screw 1/4-20 X 1 .oooiiiiiiieiieiiie et 2




52 SECTION 7 - ONAN AIR CLEANER
1
o
8
0981G

Figure 7-15 Onan Air Cleaner




SECTION 7 - ONAN AIR CLEANER 53
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 7-15
ONAN AIR CLEANER
1 NN10427 865-0020 Wing Nut 1/4-20 ......ooiriiiiiiiiiii e N 1
2 NN10185 140-2005-01  Air ClEaNner COVET ...eeeeiiiiiiiiieiitiiiee e e r e e e e aaaaans 1
3 NN10176 140-1496  Air Cleaner Foam Element ... 1
4 NN10175 140-1228  Air Cleaner EIBMENt ...........oiuviiiiiiiiiiiiei e 1
5 NN10430 870-0399  Hex Washer Hd. Flange NUt 5/16-18 ...........ccccciiiiiiiiiiiiiiic e 1
6 NN10184 140-2004-01  Air Cleaner Housing .......ccccccvveenrrinnes PP UUPN 1
7 NN10406 815-0575 Hex Washer Hd. ST Screw 1/4-20 X 3/8 .......coveeviveiiiiiieiieeeeeeiie e 2
8 NN10398 815-0470  Hex. Hd. Mach. Screw # 10-32 X 1-1/2 ...ooooiviiiiieieieeeeeeee e 3
9 NN10365 526-0234  FIat WaSher £ 10 ...cocccooiiiiiiii et e 3
10 NN10193 145-0521  Air Deflector PIate .........oovieiiiiiiiiiie et 1
11 NN10187 140-2025  AIrIntake TUDE ...ttt 1
‘2 NN10156 123-1417  Breather Tube FIlter ........oooiiiiiiiiiie e, ﬁ.,.
13 NN10157 123-1429  Crankcase Breather ...t X
14 NN10186 140-2017-01  Air Cleaner SUPPOIt ......cociieieiire e ciie e eteeeeetre e ee ettt e e saree s aeenees 1
15 NN10304 503-1138  Breather TUDE Clamp ..oooooeeeeiccc e 1
16 NN10309 508-0021  Rubber Grommet - 3/4" HOIE .......vvvviiiiiiiiiiiiiieeeeee e 1
17 NN10177 140-1692  EIEMENT COVE ...uviiiiiiiiiiiiiiie e eee et e e e ee e e e e e st et meeeeeeeeeereenenns 1
18 NN10429 870-0365  HeX NUL 1/4-20 ..ot e a e e e 1
19 NN10272 301-0458  Air Cleaner Stud SPaCET .........cciiiiiiiiiiiee et eeeeee e 1
20 NN10276 312-0256  Capacitor {300 VD) ...iicviiiiiiiiiiieeesiier e et e e 1
21 NN10390 815-0178  Hex Washer Hd. Screw # 10-32 X 5/8 .......cccoooiiiiiiiiiiiii e 1




54

SECTION 7 - ONAN INTAKE MANIFOLD

0981H

= Wheel Horse

Figure 7-16 Onan intake Manifold




e e~

SECTION 7 - ONAN INTAKE MANIFOLD 55

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION ! Quantity
Figure 7-16
ONAN INTAKE MANIFOLD
1 NN10203 146-0428  Carburetor (Includes Mounting Gasket, Elbow and O’ Ring) see section 7-17
for complete carburetor breakdown ..........cccciiiiiiiiiin 1
2 NN10235 154-0733  Carb to Adapter Gasket .........coovreeririiciiin e 1
3 NN10239 154-1977-01  Carburetor ADAper ........ccoccvvviiiiiiiiiiii s 1
4 NN10192 145-0438  Adapter to Manifold Gasket .........ccceiviiiiiiii 1
5 NN10242 154-2339  Intake Manifold ........ccoeriiiiiii e 1
6 NN10419 850-0040  SPring LOCKWASNET 1/4 ........o.cviiuieeviieneeeeeecnssceesceeneseencsesesns s seseenannes e 2
7 NN10372 800-0023 Hex Hd. Cap Screw 1/4-20 X 1-3/8 .....ocoiiiiiimiiiii e 2
8 NN10375 800-0033 Hex. Hd. Cap SCrew ....c...ccvvviirieeiiiiiiieriiiniiiiiiii st 4
9 NN10420 850-0045  Spring Lockwasher 5/16 ..........cccccoiiiiiiiiiiiiiiiiiiii e 6
10 NN10236 154-1446  Manifold to Block Gasket ..........cccccciiiimi 2
11 NN10373 800-0028 Hex Hd. Cap Screw 5/16-18 X 1 ...ooiviiiiii it f(i;a
12 NN10342 518-0004 Retaining Clip Rod to Carb ........oocoiiiiiiie i, -
13 NN10227 150-1924  Governor Control RO ..........eviiiiiiiiiciiiiiiiiiniciiiinc e 1
15 NN10362 526-0113  Flat Washer 5/16 ......oooiiiiiiiii et 1
“d




.

SECTION 7 - ONAN CARBURETOR COMPONENTS
¥

56

0981l

Figure 7-17 Onan Carburetor Components



WHEEL HORSE

SECTION 7 - ONAN CARBURETOR COMPONENTS 57

VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 7-17
ONAN CARBURETOR COMPONENTS
1 NN10209 146-0437  Float Kit (Includes Float, Pinand Valve) ..............ccciiiiii X
2 NN10206 146-0432  Repair Kit (Includes Screw and Plug Package, Gasket Package, Float Valve,
idle Adjustment Needle and Spring, Mounting Gaskets, Idle Limit Cap) ......... X
4 NN10197 146-0327  Variable Jet Kit-Optional (High Aititude Application Includes Power Jet and
Gasket, Retainer, Power Needle Spring, Power Needle and Power Plug Gasket) X
5 NN10201 146-0425  HAIE JBE oot e e 1
6 NN10199 146-0396  POWEKE JBL ....iiuiiiiieiieeei it e ettt ettt e ae e st c et e e e e e et e e e e s eitanra e e e 1
7 NN10207 146-0433  Choke Shaft Kit (Includes Choke Valve, Valve Set Screw and Air Filter) ......... 1
8 NN10208 146-0435 Choke Lever Kit (Includes Choke Lever Ring, Choke Spring and Choke Collar) 1
9 NN10200 146-0324  Throttle Shaft Kit (Includes Valve Set Screw, Air Filter and Throttle Valve) ..... 1
)

@




SECTION 8 - KOHLER ENGINE STARTER

1048A

Starter

Figure 8-1



SECTION 8 - KOHLER ENGINE STARTER 59

WHEEL HORSE VENDOR PART ,
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 8-1
KOHLER STARTER
1 KH10187 41098 04  Starter Assembly (Includes ltems 9 thru 15) ... 1
2 KH10244 45126 17  Starter Tail Brace ... e e 1
3 KH10607 X-67-62 Hex Washer Hd. Screw 1/4-20 X 3/4 ..o e 1
4 KH10610 X-67-83 Hex Washer Hd. Screw 1/4-20 X 3/8 .....evrniiiiiiiiii e 1
6 KH10549 X-159-2  H.C. Sems Screw 3/8-16 X 1 ..o it 2
7 KH10304 47 12629  Starter Bracket ... PP UUPPPTUPPPI 1
9 KH10181 4108619  Thru Bolt 1/4-20 X 5-1/16 .oooiiiiiiiieeio ettt 2
10 KH10210 4122704 Commutator End Cap Assembly (Includes item 11) ..o 1
11 KH10515 5275515  Brush Kit ..o 1
12 KH10247 45 170702  ATMATUIE ooovuuiiii et e e e e et e e e e e nne s s bbb s e e s e e sb bbbt 1
13 KH10209 4122703  Drive ENA CAD ..ottt eieer e e e ebi b ar e s s e s e s s e eeseeere s bbb aaaaaan 1
14 KH10323 47 755 07  Drive Kit (Includes ltem 15) ... e 'f(";"?
15 KH10324 A7 755 13 Drive Parts Kit ..o
Not lllustrated
KH10135 25 450 03  CAULION TAYG trvvvriiiiiiriei ettt e e e e e e 1
vl




r

SECTION 8 - KOHLER ENGINE FLYWHEEL

60

rd

Figure 8-2 Flywheel



SECTION 8 - KOHLER ENGINE FLYWHEEL 61
WHEEL HORSE VENDOR PART _
ITEM PART NO. NUMBER DESCRIPTION ! Quantity
Figure 8-2

KOHLER FLYWHEEL
1 KH10263 4702553  Flywheel 312 .. 1
9 KH10436 5211402 Plain Washer 13/32 1D, 1-3/8 OD .....iiiiiiiiiiiiiiiii e 1
10 KH10098 25086 04 Hex. Mach. Screw 3/8-24 X 1-1/8 ... 1
11 KH10588 X-46-3  Woodruff Key 3/16 X 1 .o 1
12 KH10112 2511204 Spacer 17/64 1D, 3/8 OD 15/64 Lg .......ooenrnriiiiiiiiii e 4
13 KH10124 25 157 01 Fan .o J PPN 1
14 KH10107 25 086 21 Hex. Washer Hd. Screw 1/4-20 X 5/8 .....coieeriiiiiie e, 4
15 KH10126 D5 1682 01 GIASS SCIEEM oeeniiieiii ittt e e e etaee et aeerett e e s e s e e n e e et et e e ettt tecnieeeaaai e saaaens 1




A
P
w‘;i 1
i (.
i
il
5!‘3;3

62 SECTION 8 - KOHLER ENGINE FUEL SYSTEM
.}5\\
28 ~
Wl

Figure 8-3 Fuel Systems




SECTION 8 - KOHLER ENGINE FUEL SYSTEM 63

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 8-3
KOHLER FUEL SYSTEM

17 106234  ---em-emeeemmeeeeeoeeeeees FUSE TANK .o e e et eeeeaee 1
18 106945 - Fuel Cap & gauge (Includes Item 19) ... 1
19 106931 commemommmemeeeenn RUDDEr SQaI ..ciiiiiiiiiiiiiiiieiii e e 1
20 926697  —--meemmeemeeeee S.T.BOIB/1B-18 X 1 oot 2
21 920039 - WESNET B/ ..ot et 2
22 908016 - BOI 5/16-18 X 5/8 ..ot e e 3
23 920082  ereemeeeeeeces LOCKWASNEE 5/16 ..voieoieiieiiieiieeei e ]
24 104047 - e Rubber BUShING ..o 1
25 104048  ———ee- Fuel Shut-Off VAIVE ........oeiiiiiiiiiiiiiiiiee ettt 1
26 103787  —emememeemecmeeeeoeeeees FUEI LINE B2 ... e et et e e e e e e e e 1
27 108898 - 107014 o110 T 01 F=T o o R NPV O PO 2
"8 950154 e Hose Clamp 1/2”’ (1.3 cm) Diameter ........ooovviiiiiiiiiiiieeeeeeeeeeeeeeee e (,’F‘c;’

105490 e Cl1AMP 17 (2.5 CM) DIAMEBIET ...ttt ettt
29 KH10319 47 55904  Fuel Pump Assy (Includes items 30 & 31) ..o 1
30 KH10095 2504105  Fuel PUMP GASKEt .....c..covvviiiiiiiiiiiiiiiiiieee ettt 1
31 KH10549 X-25-83  Plain Washer 1/4 ... 2
32 KH10552 X-174-2  Pozidriv. F.H. Sems Screw 1/4-20 X 3/4 .....ccooiiiiiiiiiiiiii e 2
33 KH10586 X-426-9  HOSE ClamP .iiiiiiiiiiiiiiiiiiiie ettt sttt ecne e et e e s see e et rre e e snrane 2
34 KH10130 2535301  Fuel Ling 1/4 1.D. X 5-1/2" LG .vviiiiiiii et 1
35 KH10123 2515502 Hose Connector 90 Degree (For 1/4 1.D. Rubber HOSE) ..........uuvveviiriiiniiiannnn, 2

«“9P




64

SECTION 8 - KOHLER ENGINE GOVERNOR LINKAGE

Figure 8-4 Governor Linkage



SECTION 8 - KOHLER ENGINE GOVERNOR LINKAGE 65

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 8-4
KOHLER GOVERNOR LINKAGE

1 KH10660 A-235743-S  Governor Gear Kit (InNCludes 24) ... 1

3 KH10035 231355  GOVEINOr StOP PiM oottt et e e e e e e 1

8 KH10629 X-799-1  PalnUt 1/4-20 ..ottt e ettt ettt ettt e n e s e s s e e e e aeanaeeaeaeeeeaanan 1
22 KH10070 235476  Governor Shaft BUShing ..........ocoviiiiiiiiii e 1
23 KH10585 X-B00-80  SPACET .oiiiiiiiiiiiiiiiiiae e eee ettt e sttt s e e e e e s et a e s nnneens 1
24 KH10087 237022  THrUSE WASHEE ..uuiiiiiieieie et et e eae e e et e eara s s e s aenatsneeaanranens 1
25 KH10138 25468 01 Plain WASNET .....cooveeieceeeieeiieceeeeeeeiee ettt sa s 1
26 KH10538 A-235256-S  Governor Cross Shaft Kit ........ooeveiiiiiiiiiiiii i e 1
27 KH10295 47 090 20  GOVEINOT LEVET L.uiviiiieiiiiiiiiee s e et reeea e ee et e e e e eeetn e cenetineseeeeneeee 1
28 KH10626 X-776-1  H.C. Sems Screw 1/4-20 X 1/2 ..o e 1
29 KH10668 47158 06  WHhIite BUSHING ..cooiviiiiiiiiieiieee ittt ce e ee s e 1
30 KH10288 47 07905  Governor Linkage (Governor to Carb.) ......cccocviviimiiieniiiicin e /’1?
31 KH10296 47 09101 Governor Spring (Governor t0 Carb.) ........cccccci i '
32 KH10287 47 079 01  Choke Linkage (Carb. to Choke Shaft) ..........ccoooiiiniiii 1
33 KH10125 25158 07  Yellow BUShING ..ccviiiiiiiiei ittt e e st ettt ee s 1
34 KH10545 X-1320-6  H.C. Sems SCrew 1/4-20 X 1/2 ...ttt eceeeaaea 1
35 KH10570 X-25-72 Plain Washer 174 ... s 1
36 KH10291 47 087 03 Choke Lever Assembly (Includes Items 37 thru 44) ...........cooovviniiiiiiiinieninnns 1
37 KH10600 X-5-26 H.C. SCrew 1/4-20 X 1-1/2 .. oot 1
38 KH10556 X-20-1  LOCKWASKNETr 1/4 .o et ettt ettt e e et ceaa e e ae e eeaaees 1
39 KH10549 X-25-83  Plain Washer 1/4 ...t e et e e e aene 1
40 KH10624 X-76-2  HeX. NUL 1/4-20 ..o oot e bbbttt b e e eeaeeeaeaenetetaestenesreaeeees 1
41 KH10152 275690  WaAVE WaSHET ..o ettt e e e e e et e e 2
42 KH10293 47 090 07  ChOKE CONIOI LEVET .....voeeivveeeeeeeseeeeeee e 1
43 KH10294 47 090 08  Throttle Control LeVer ......cooviviiiiiii 1
44 KH10302 4711202 Spacer23/64 O D , 13/168 LG ..oeooiiiiiiiiiiiii e 1
45 KH10551 X-15-5 FHM. Screw # 10-24 X 1/2 i 1
46 KH10555 X-19-1  Lockwasher # 10 ... 1
47 KH10040 232556  SCIEW .eveveniiisisiteee e e ee ettt e e e e e e e e et ee et iaaee e e e e e et e a e et et e e e et et ettt e naeaes 1
48 KH10303 47126 09  Clutch Control Bracket ... 1{\,\‘
49 KH10308 47 237 02 A oot
50 KH10619 X-72-4  Hex Nut # 8-32 ...cooocoovieeiierenennnn, e, 1




66

SECTION 8 - KOHLER ENGINE IGNITION SYSTEM

i

1048E

% 'Wheel Horse

Figure 8-5 Ignition System




SECTION 8 - KOHLER ENGINE IGNITION SYSTEM 67
WHEEL HORSE VENDOR PART ,
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 8-5
KOHLER IGNITION SYSTEM
1 KH10320 47 584 01 Ignition Module (Before Serial # 1715900013) ........cccooiiiiiiiiiiiiii 1
KH10321 47 584 02  Ignition Module (After Serial # 1715900003) .........cccvvvviiiiiiiiiiiiriciiie 1
2 KH10572 X-25-79  Plain Washer ££ 10 ... 2
3 KH10548 X-156-1 H.C. Sems Screw # 10-24 X 7/8 ....cocoiiiiiiiiiiiiiini ettt 2
6 KH10091 237878  Stator Kit 15 amp (Includes Item £ 8) ......ooooviviniii 1
8 KH10627 X-778-1  Pozidriv. Pan Hd. Screw # 10-24 X 3/4 ......coovviiniiiiiiiiii e 4
9 KH10618 X-T28-1  LOAA CHP cvvoveeeeeeeeeeeee oot e ees s sessas s sesenseesseeene e seseese e ranssnren s 1
10 KH10606 X-67-49  Hex. Washer Hd. Screw # 8-32 X 3/8 ..........oivvviviiiiiiniieiiee 1
12 KH10056 235041-S  SPAFK PIUQ «.ooeiiiie it e 1
13 KH10010 210281  Hi-Tension ClP ..ottt s e e 1
14 KH10215 4150305 Regulator-Rectifier ........ccocomvierereeeireriiiciiii e 2
15 KH10543 X-132-4 H.C. Sems Screw 1/4-20 X 1 ....ccceiiiiiiiiiiii st ,{“*’?
16 KH10082 236602 Female Connector (3 CONtACE) ...cccccviiiiiiiiiii s -
Not Hlustrated
KH10315 47 51843  Lead-White w/Diode, Svc. Replacement Lead For Leads. w/Diode (5°') All
Before Serial # 1715900013 .. .ottt 1
KH10314 47 518 37  Lead-White, Module to Connector (15°’) After, Serial # 1715900003) ............. 1
KH10313 47518 36  Lead-Violet, Regulator-Rectifier to Connector (23") ......c.cccoivivmmniiiiniiiiii. 1
o ]




. 68 SECTION 8 - THROTTLE, CHOKE & EXHAUST SYSTEM
ol
29
//40
30 6
ﬁ%%ac§5r/// }/ //p
E

1048F

Figure 8-6 Throttle, Choke & Exhaust



SECTION 8 - THROTTLE, CHOKE & EXHAUST 69

PART .
ITEM NUMBER DESCRIPTION Quantity
Figure 8-6
THROTTLE CHOKE & EXHAUST

1 112199  Throttle Conrol 312 L. oottt et e r e et e e s et e e e et s e sab s eaba e satsarnaasreanrans 1

115392  TRrotthe CONIIOl S16 1ivueiiiiiiiiiiiii ettt e e e e ettt e s e e e ccnet s eeen e e eass b s eesarraaaa s 1

2 108917 KNOD-TRIOE CONIION «.eeet i ee et ee e e e e et e e e e reeeaesrrr et s a e 1

3 112214 ChOKe CONITOl 312 1iiieiiiiiiiiiieiiit et ee e e e e e et bbbt ee et e e et e e sas e et e e e eeenn e e eratta e e eecnnaaaenresnnnatsees 1

114951  Choke COoNrol 316 ..ooiiiiiiiiiiiiiie et eee e e e e e e s e e e s e r e e s 1

4 109530  PalnNU ..o et S OPTO 1

5 9107922  Screw # 10-24 X 1/2 BIACK .....ooiiiiiiiiiiiiii e 2

6 915740  LOCK NUL #£ 10-24 L.ouiiiiiiiiii i b bbb 2

25 L P R T 1V 1= g K PP 1

27 106858  ClAMP 312 ..eeiiiiiiiirie ettt e st ee e e st e e s sh b s e s e ar e e e e b e e e et br e s e b e e e nae s 1

28 BB76  SPACEN 312 oot it e e e e e ee s e teae e e 1
9 KH10344 Cable Clamp 312 (vendor # 48 154 01) .o \ ‘~,x3

30 KH10610 Hex Washer Hd Screw 1/4-20 x 7/16, 312, (vendor # X-67-83) ... B

31 908020 B0 5/16-18 X 1-1/, 312 ..ottt eaee oo ee oottt cen s nr s ecearatt s estsesesaeasenarsssansrasnsbstaes 1

32 920082  LOCK WaSher 5/16, 312 ..ot it e et ettt e eeens s th st e abtt s e ab s i e saasaaseaaeesans 1

33 020008  WASHET 5716, 312 1ooiiiiiiiiiii et e et e e e et a e et s e e e nnaaa 1

34 KH10535 Locknut 312 (veNdor £ AC-T1536) ......uuiiiiiiiiiiiiiiiiiie ittt ee e e e e et 1

35 KH10278  EIbow 312 (VENdOr # 45 054 D7) .oeoiiiiiiiiie ittt s e ibe e nn s 1

40 KH10570  Washer 1/4, 312 (vendor #£ X-25-72) .....oooiiiiiiiii e e s 1

o




Alll//ltfl/t/llﬂf/ -~
»/ S /V

\ 1/ ENSS N S AN A l/
Ll " ) AT

..m FAN

111111111111

1047Z

SECTION 8 - ONAN CHOKE LINKAGE

70

Figure 8-7 Onan Choke Linkage

o

"
i W

A
)
y

i



SECTION 8 - ONAN CHOKE LINKAGE 71

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER  DESCRIPTION ! Quantity
Figure 8-7
ONAN CHOKE LINKAGE
1 NN10364 526-0140 Flat Washer # 10 ... 2
2 NN10233 153-0523  Choke Lever ........ccccooviiiiiiiii i 1
3 NN10231 153-0500  Choke LinK ..o 1
4 NN10234 153-0524  Choke Cable Bracket ...........cccoovviiiiiiiie e 1
5 NN10412 821-0004 Washer Hd. Cap Screw # 10-32 x 1-1/4 ... 1
6 NN10400 815-0480  Shoulder Screw # 10-32 X .34 ...ociviiiiiiiii e 1
7 NN10424 854-0010  Lockwasher IT o 10 ...t 1
8 NN10230 152-0155  Choke Lever SWivel ........ccooevirimiriiiiice e 1
9 NN10410 815-0693 Machine Screw ¢ B-32 X .375 ...cccoovmiiiiiiiiiii e 1
10 NN10333 516-0059  Cotter Pin ......cccviiiiiiiiiii 1
11 NN10395 815-0359 Washer Hd. ST Screw # 10-32 X 7/8 .....cccoiriiiiiie e 1
12 NN10440 153-0593 Choke Cable Clip




SECTION 8 - ONAN BLOWER HOUSING AND GOVERNOR

72

1047A

Figure 8-8 Onan Blower Housing and Governor



SECTION 8 - ONAN BLOWER HOUSING AND GOVERNOR 73
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 8-8
ONAN BLOWER HOUSING AND GOVERNOR
1 NN10173 134-4654-01  BlOWEr HOUSING ...ttt et e e e annas 1
2 NN10392 815-0261 Washer Hd. ST Screw 1/4-20 X 7/16 .......ccouiiiieeiiiiiiiiii oo 1
3 NN10170 134-4615-01  Cylinder Air HOUSING «eooveiieiiticiiiee ettt e s 1
4 NN10169 134-4614-01  Cylinder Air HOUSING «.....ccoiiieeriiiiiiici ittt e s s 1
5 NN10393 815-0290 Washer Hd. ST Screw 1/4-20 X 5/8 ....c.cvciiiiciiiiiiiiiiiereee e 2
6 NN10357 526-0021  Flat Washer 1/4 ........cccc.cccovininnannns e e e e et s e et ne s aereeeessasenrnne 2
7 NN10417 821-0016  Washer Hd. Screw 5/16-18 X 3/4 ........ueivriiiii it 2
8 NN10393 815-0290 Washer Hd. ST Screw 1/4-20 X 5/8 .......ccciimiviimiirniiiniiiiieeeeeeeee e eeeeeeenee e 4
9 NN10289 332-2319  Alt. Leads Wire Clamp ......coviiieiiiiiiiiii ettt e e esaan e 1
10 NN10356 526-0018  Flat Washer 1/4 .. ...t 1
11 NN10217 150-1214  Governor SPring-5 Ball ............oovveiiiiiiiiii et 1
12 NN10440 153-0593  Cable Clamp ......coiiiiie et e T,
13 NN10225 150-1725  Cable Dracket ..........eceiiiiiiii ettt e e n‘a
14 NN10395 815-0359 ST SCrew £ 10-32 X 1/2 < ocriiiiiiee ettt e e et esaeees 1
15 NN10410 B15-0510 ST Screw # 6-32 X 5/8 ...coiiiiiiiie et 1
16 NN10219 150-1398  Idle Setting Spring 1
17 NN10223 150-1576  Governor Control Arm w/0 SWIVel ..o 1
18 NN10397 815-0436 Washer Hd. Cap Screw 1/4-20 X 1/2 .....uveiiiiiciiiiiiiitiereeeeeee e 2
19 NN10357 526-0021  Flat Washer 1/4 . .....cccoviiiiiii et a e 1
20 NN10218 150-1269  Control Arm BUSHING ..ooovviiiiiiiiieee e, 1
37 NN10340 517-0136  Black Nylon Bushing .......ccccuiiiiiiiiiii e 1
38 NN10414 821-0008 Washer Hd. Cap Screw 1/4-20 X 5/16 ........ccovevicvuiiiriiiiiiieiiee e 4
39 NN10174 134-4689  StAtioNAry GUAIT .......ceeiiiiiiiiiiiitir et eee e et eree e e e e e erarae e 1
49 NN10406 815-0575  Washer Hd. Screw 1/4-20 X 3/8 .......ccciiviiiiiiiiiiiei ettt 4
55 NN10435 99-2389  Nameplate LOGO ....cc.ooviiiiiiiiiiiiiae e 1
56 NN10296 403-1523-01  Lifting Bracket .........ccoiiiiiiiiiiiiiieccciet ettt 2




]

SECTION 8 - ONAN STARTER

74

10478

:

Figure 8-9 Onan Starter



SECTION 8 - ONAN STARTER 75

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION ' Quantity
Figure 8-9
ONAN STARTER
1 NN10268 191-1808-04  Starter, Complete-See Components Below ..........cccccoiieeiiiiccin, 1
2 NN10262 191-1762  Bushing Kit (Includes Frt Bushing and Rear Cap w/Bushing) ......................... 1
3 NN10263 191-1763  Starter Brush Kit (Includes Positive Brush (2) and Negative Brush w/Pigtail) .. 1
4 NN10264 191-1764  Starter Brush Holder (Includes Brush Holder w/Negative Brush) .................... 1
5 NN10265 191-1765  Starter Hdwr Kit (Includes Solenoid Screws (2), Brush Holder Screws (2), Thru
Bolts (2), Armature Shims (2), Pinion Stop Collar, and Pinion Retaining Ring) 1
6 NN10266 191-1766  Starter Shift Lever Kit (Includes Shift Lever, Wear Plate and Rubber Plug) .... 1
7 NN10270 191-1810  Starter Clutch (Includes Pinion Gear w/Clutch) .........cccccoiiiiiiiniin, 1
8 NN10271 191-1811  DUSE SAI ..ooiiiiiiii ettt n e e s e s e e s sab e enrees 1
9 NN10363 526-0122  Flat Washer 5/16 ........ueeeeiiiiiiiineiiiiiecmirttrreaeee i s e e s s st e ennnnneas 2
10 NN10376 800-0039  Cap Screw 5/16-18 X 3-1/2 ....uiiiiiiiiiiiere it 2
11 NN10269 191-1809  Starter Solenoid Kit (Includes Solenoid, Spring and Plunger) .........................




76 SECTION 8 - ONAN THROTTLE CHOKE AND FUEL CONTROLS

"

b

1047C

Figure 8-10 Onan Throttle Choke and Fuel Controls



SECTION 8 - ONAN THROTTLE CHOKE AND FUEL CONTROLS 77

PART

ITEM NUMBER DESCRIPTION ' Quantity
Figure 8-10
ONAN THROTTLE CHOKE AND FUEL CONTROL
1 114026  Throttle CONMIOL ...t e e e ae et e e e et s esters e essmstbananas 1
2 108509  Knob-THhrottle CONLIOl ..o e et e e e seneasnan 1
3 114027  ChOKE CONMIIOL ..ottt vttt an e e s e e e eteeabbbebees s sasssansenne 1
4 108510  Knob-THrotte CONTIOl ... .. e e ee e e e et e e nnan 1
5 9107922  SCrew £ 10-24 X 1/2 ..ottt ettt e et e e e e e e e e e e e b aearaaee s 4
6 915740  LOCK NUt £ 10-24 L it ettt e sttt e e e anne e e s aranaeeas .. 4
7 T1BB72 GASKET oeiie ettt e e atr e eateaetaa e et e et tenrar et naattan e aaeeaaeaeeaeeaeeerrnraa—es 1
8 113358  FUEI LeVel SENAET ... ettt e e et ettt e e e e eaaeesetbanneaaananes 1
9 910807  Screw # 10-32 X 1/2 .o e e 5
10 920079  LOCKWASKEr 2 10 .oiiiiiiiiii e e 5
13 114012  Fuel Tank (INCludes itemsS 20 & 271) ...cuiiiiiiiii et e e et e e eeeeee s s tvreeaaea s 1
14 113926  Fuel Cap (INCIUAES IHEM 15) ....cciiiiiiiiiiiiiiiieiciiiree e ettt ee e e e sttt r e e e tee st areteee et eaeataabrbensaeeenn P
15 L0 (T T = (W oo T=T ST T | R OO N '-5“
16 926697 ST BOI B/1B-18 X 1 .eeiiiiiiiiiiiii ittt ree e et b e e et e e e e ettt s e e e e aaeeaeeeeeeaaeessesibsbrtreressesans 2
17 920039  WASKET 3/8 ...ttt e et et aaaaanaa e 2
18 908016  BOIE B/16-18 X B/8 ... e e et e et e e e s e ae s sas e aa e s e eettbbraeeeeeaaaans 3
19 920082  LOCKWASNET 5/6 .....ccoooiiiiiiiiiiiiiiiiieeee ettt e a e e 2
20 104047 RUDBDEr BUSIING ...coiiiiiiiiiiiiii ettt te et s e e e et e e e e s e seretiaaeansaeaenas 1
21 104048  Fuel ShUt-Off VAIVE ....ooooiiiiiiiiiiiii e e ea e e e st te ittt et et e e e e e e eeeeaaaaaaaaeeeeeeess 1
22 o B VT B 1= TR I £ R O 1
23 108898  COrbin ClAMP .oeiiiiiiiiiiiier ittt ettt et e ea e e eeeeeaaaaaassaeea ettt e e e e e eeaeeaaeeennnennreeeneens 2
24 950154 Hose Clamp 1/2 in (13 M) DIA@MELET ....ccoiiiiiiiiiiiiiiiiiit e e e eesaaanes 2
105490  Clamp 10N, (2.5 €M) Diameter ..ot eea e e e e aeeaeaaaaas 1
25 NN10302  Fuel Line 12in. (Vendor # 503-0707) ......cccoiiiiiiiiiiiiaeet et eere ettt e e e s e e e e e aaas 2
26 NN10212  Fuel Pump (Vendor # 149-1982) ...ttt e 1
27 NN10403 ST Pan Hd. Screw # 10-24 x 5/8 (Vendor # 815-0555) ........cccciiiiiiiriueeiiiriiine e 2
28 NN10303  Hose Clamp 1/2 (Vendor £ B03-0731) ....eoiiiiiiiiiiii e e 6
29 NN10211  Fuel Fitting Cap (Vendor 8 149-1321) ....ciiii ittt ce e rnir e r e e taae e e e e eretnnaaaaaeas 1
30 NN10301 Hose Clamp 7/16 (Vendor # 503-0301) ...ttt a e e eirae e 1
31

NN10213  Fuel Filter (Vendor £ 149-2005) .........cccciiiiiii it e e e e ee e 1 /O




78 SECTION 9 - ELECTRICAL SYSTEM

U

1175

Figure 9-1 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 79
PART ,
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1-
ELECTRICAL SYSTEM

1 111216 Ignition Switch (W/101884 & 920160) - 316-8 ONIY ......cvovrveeeeeeeeeees oo 1

111215 Ignition Switch (W/101884 & 920160) - 312-8 ONIY .....ooveveeeeeee oo 1

2 920160  Internal Tooth LOCKWASRET 5/8 ...........ccuieieiiuieeeeeeoeee e 1
3 101884
4 111220
111214
5 114731
114290
6 105302
7 518105
8 103480
9 109117
10 108895
11 109445
12 109355
109102
13 111642
14 © 114240
15 105805
16 110502
17 112185
18 115411
19 926671
20 111332
21 110741
22 109650
23 5924
24 110167
25 926671

26 111069 -

27 111074
28 109553
29 111069
30 908003

31 920007  WASNer 174 SAE ... e 4

32 915111 ESIOK NUE 1/4-20 ... e e e 6

33 105842 Battery 316-8 ONlY ......cocoiiiiiieieiie e e 1

104962 Battery 312-8 ONlY ....ocooiiiiiiiiie e 1

34 106948 BAEIY TrAY ....oiiiiiiiici ettt e 1

35 114720 Battery Drain TUDE .........ccoiiiiiriieiieeeee oo 1

*114210  Wire W/3/8 1/4 1iNG t&IMINAIS .........ovovecic oo 1

"114211  Wire-6” w/1/4 ring terminal and female terminal .............cooooo oo 1

T114212 Wire-8"" W/5/16 1/4 ting tIMINAN .........oiieiee oo 1

36 112842 Ground WITE ........cociiiiiiiiii i et 1

* Parts for model 316-8 only - not illustrated




80 SECTION 9 - ELECTRICAL SYSTEM

o

175

Figure 9 -1 Electrical System




SECTION 9 - ELECTRICAL SYSTEM 81
PART
ITEM NUMBER DESCRIPTION ' Quantity
Figure 9-1
ELECTRICAL SYSTEM (CONTINUED)

37 109547  HOOK - Battery HOId DOWN .....uumiriiiiiiiiiiniieecccinen ettt teer e ee e tasataaaaaaaaaaesasaaaearraasanas 2
38 113010 Battery HOId DOWN ..o e e e e e s e e ennee 1
40 109910 Ground Hood to Frame - 312-8 ONlY .........ccuiiiiiiiiiiiiiiiiiiii et aaanaa e 1

114820  Ground WIre 316-8 ONIY .....oiiiiiriiiiiiiiiie ettt ettt e st e e e s narbae e e s aeesssansnnnens 1
42 920155  Internal Tooth LOCKWAShEr 5/16 .........ccoiiiiii i et e et e e e an e 1
44 102651 Female Terminal 1/4 - Part Of § ..o e e e e e s reabas e s e 8
45 920081 Lockwasher 1/4 ............. ettt eeeeieerereeeiieerieirereeerivesbeserereeeeiiastettentteteteeaniannttrtanaattatteseeeanrnrtarnes 4
48 920262  SpecCial WaShET .....ooooiiiii s 1
49 920007  WASKET 1/4 SAE .....eeeiii ettt e e et e e ettt ettt e e e s et ate e nntaaaaeaaennnnerreners 2
50 Q15661 NUL 1/4-20 ....ooiiiiiiiii ittt es et e e ee e e s ettt aees s e st s e b bt b e eae e e s srat asaaannsttnraaraeesaesenensrrnness 2
51 113469 Hourmeter Complete (includes items 52, 53 & 54) (Not on All UNits) .........ccoeveereiiiiiiicececnieee e, 1
52 L A S (=T R 0 -1 1 o T S 3.
53 920120  LOCKWASNEL ..oiiiiiiiiiiiiiiiiiiiiiee ettt ettt e et et e e e e e e e e e e e e e e e e e e e e e e ettt ntn e aaeaaaaeeanns {L‘
54 G15962  KEPS NUL ittt e e et e e e e arte e e e reenann 2
55 2110 I O |« H O OO UTUURRSTROTUO X
59 910478  SCrew NI 4-40 X 1 1/4 ..ottt ettt ettt e e e e e e e s sttt abbbbeseesennsannrseeess 2
60 915732 E.S. NUL N 440 oo ettt e e e e e e e nan 2
62 LEOL] 2 B = U1 F- (YR = OO 1.
63 LR L I A 071 o] [ 3 01 T« J O U 1
64 518105  Terminal - Part Of 5 ... e X
65 6921  Shut Plug Terminal - Part Of 5 ....... it e ettt e e et e e e e e eerbbe e e eeeeeeneeaan 1
67 111498  CONNECION = DA OF 5 ..oiiiiiiiiiiiiiiiei it tee ettt e e e e e e tate e e e et tteeete ettt e s e aaaaaeaaeeeieatanasaaeaeaeas 2
68 518077 Terminal - Part Of 5 ... e 2
69 110459  ConNECtOr 312 - PArt Of 5 ....uuiiiiiiii ittt ettt ettt e et a e s s e e e e e et e e e e e aneaaaeaeeeseaeas 1
70 105312 ConNECtOr - Part Of 5 ... e et e e e e ans 4
71 105306  Terminal - Part Of 5 .o et s vbee e s e e e e s e raba e aaes 1
72 518246  Terminal - Part Of 5 ... e e e an 1
73 920122  External Tooth LOCKWASNET ..ottt s 1
74 L0 B 07 Vo[- R I T USROS X

114052  Headlight Wire Harness (Not Hlustrated) ...t




: 82 SECTION 9 - ELECTRICAL SYSTEM
2
: TO GROUND ™ §
é:
"<

Ol

om

1176

Figure 9-2 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 83

PART ,
ITEM NUMBER DESCRIPTION Quantity
Figure 9-2
ELECTRICAL SYSTEM
3 TT11353 TSt SWILCH e ettt e e e et te e ee e e eeeeee e e e e e e neeeenes 1
4 114825  P.C. Board W/LIGNS oo 1
5 111331 Indicator Light ... e ettt sttt e e e e s e eeee e e 5
6 111343  Indicator Lens & BUSHING ASSY .......ccuiiiiiiiiiiiiii e ettt s eate e et e s enes 5
8 112216 Wiring Harness - 312-8 ONIY ...ccc.uiiiiiiii et e et e e ettt s st eeseneaeeenene 1
113139 Wiring Harness - 316-B ONIY ...c..cci it stee e s st s e e e et s e et et e s s e eeneneeannnes 1
9 111332 Parking Brake SWItCh ........cociiiiiiiei ettt e e e st et e e e e enene e 1
13 910948  SCrewW NI 4-40 X /4 ..ottt e s b e et s et e e e e e ree e e e e es s ete e se e et tereseeneeereeesaneen 2
14 915732 E.S. HEX NUL N 4-40 ..ottt ettt sae e s et s e e et e e reeeenee e 2
15 BTOBB7  ClID ittt ettt e e e e e te e r e b s et e e e et e e e et e nee e eete et e aneans 1
16 520198  Piggy-Back CONNECION ......c.uiiiiiiii e cctiie ettt e e et e e e et e e e e e e e e e e saeee e s e eeeeeeeeen 2
17 111485  Fully Insulated (Part Of 8) ......cooccoiii ittt e e e e eeee e ee e e 4 ‘
19 111498 3 Terminal Connector (Partof 8) .............. ettt et R ettt eh et e e te e e ents et ene et et ee et eteseeanereanas it
20 520197  Piggy-Back Connector (Part Of 8) ..........uuiviiiieiceeeee ettt e e e eer e ae e e e e e s eseeeaa e 1
22 111374 Molex Connector (Part Of 8) ........ocuiiriiiiii ettt r e e e reee e 1
23 113131 Male Terminal (Part Of 8) .......cooiiiiiiiiiriiiese et et e e e e et e et e e e e eees 1
24 TTIB89  HEX NUL L. e e e e e ettt ettt e ettt e e e e e e e e e e e e e e e e eee s e eaens 2
25 111360  INABXEA WASKET ..ottt ettt e et ete e e s e et esree st esaeas 1




84 SECTION 9 - ELECTRICAL SYSTEM

o

Figure 9-3 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 85

PART )
ITEM NUMBER DESCRIPTION Quantity
Figure 9-3
ELECTRICAL SYSTEM
1 3023 ClP-SMAIl ..ooiiiieeieiie ettt et e et e b e e e X
2 920079  Lockwasher ar. 10 (OPHONAI ........ociiiiiiiiiiiiiit i 4
3 105202  Taillight BAS@ WIBUID ...co.eiiiiiiiiiiiiii it e 2
4 910808  Screw nr. 10-32 X 5/8 (OPtONAI) ..oceeveeriieiiiiiiiiiiiecic e 4
5 112564  TaIllIGNE LEBNS .oeveiiiiiiieeeiie et etb st e ettt et ras bbb e 2
6 8043  Light Bulb - Metal Base (AUtO NI 1895) ......ovvriniiiiiiei et 2
109045  Light Bulb - All Glass (AU NI, 194) ......oiiiiiiiiiiiiic et 2
10 7618  CONMECIOT S-WIFB ...uiuiiiiiieeeieiieaeeaaaa i ettt it i i e e bbb e e aaaaeseseneereeeesaaseans 1
13 102138 LIGht SWILCH ..ottt et et e ra e e e 1
16 L0 e T 0 - Vo T OO PP PO POPPT 2
17 109495  L.H. Headlight BEZEI ......ccociiiiiiiiiieieie ettt et 1
) 109494  R.H. Headlight BEzZel .......cccccooiriiiiiiiiiiiiiei e s s 1.
19 923795  Poprivet 3/16 x .402 Atuminium (Production) ...t Q@
20 8510 ClIP-LaAIGE it e e e ge et X
21 0Ly T o o1 L= -SSP OPPPP TN X
22 015662  NUL B/1B-18 E. S, ittt et s et st e e e s br e e e s et e s e s s e st an e e e cesnneeaeeessnabbssbanees 1
23 920155  LOCKWASNEE 5/16 .ouveeiiii ittt e ettt e e e ee s s e s e s e e ee e e s e n et s a e e s e s nnaaaes 1
24 108130  Headlight Ground WIre ..........ccociiiiiiiiiiiiiiii ittt ettt e 1
25 102881  HEAAIGNT ...iii e a e s eeab s 2
26 920008  WASHEr 5/168 SAE ....coioiiiiiiiii e ettt ettt e et e e e e e s a et e rnaaaea e e s s e s 1
27 915551  Nut nr. 10-32 (OPONALE) ...vvviiiiiiii ettt et a e e e s e e s 4
29 920004  Washer nr. 8 (Use With Poprivet-Production) ...........ccccccriiiiiiiiiiiin e 4
30 102950  LOCKIING o tneiiiee et ettt e b et e e e e 1
31 BT7BB  NUL .eeiiiiiiiiiiei e ittt e e e ettt e e e et ee s e s ee e e e ee e e s bt e et et et e et et e e e b et e e b e et e e b e be e e e a bt b e e e e raeeairraes 1
32 920259  SPECIAl WASHET ...oiiiiiiiieie et e e 1
33 926671  BOIt HEX 1/4-20 X 1/2 ST oottt e e et eebs e 1n 2
34 LT3 o T 0 [T U EOPP OO P O UPPR RPN 1




86

SECTION 10 - WHEELS AND TIRES

o)

23

Tire Pressure - 12 PSI
(With Loader - 25-30 PS1)

4 / ) a/
/ e S EY) Lz
22 .
25 Z
kY
2 2
/ 1 1d 11’ Ceat Axles With Anti-Rust
®/ * / Compound, Texaco "L° Light
/ . «5 Code 1976 or Equivalent
3
/ Shim for 0-.015 in. End Play
o
%k LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs. /
16
11

1325

%/ Wheel Horse

Figure 10 -1 Wheels and Tires



SECTION 10 -WHEELS AND TIRES 87

PART
ITEM NUMBER DESCRIPTION ' Quantity
Figure 10-1
WHEELS AND TIRES
1 109500  Gre@se FitliNg ....cceeieeieiimiiiiiiiiieieeiiiit et e ettt e e e s seeesa e e e e te e revasetenennnnenseseansnnnns 2
2 110693  Front Wheel (includes item 1, 10, 11) ..o e 2
3 8119  Fri Tire 15X6.006 TUI TId ..ooiiiiiii ittt ste e e e s eab e e e e et reeeenreeas 2
4 100079  TUbE - SeIVICE ONIY ..coviiiiiiiiiiieiiiiiiii e et e s e e e e e vaea e e e aaane e e e e annanns 2
7 111517  Rear Tire 22x9.00-12 TUM Tread .......ccouviiiiiiiiiiiii ettt er e s s e ae e e e e 2
9 111516 ReAr WHEEI 12X7 .ottt e ettt e e e e et mre e s e ettt e e s e eaaraaaeeaaneessssnnn 2
10 B108  VAIVE SEOIM .ottt ettt et e e s s e s nreet e e e e e e e rer e e e e s s e aeraaaee s 2
11 110513 Ball BEAMNNG .cciiiiiiiiiiiiiiiiiii i ettt e s st eeaa s e s n e e e nnannnnnrrrtbanranes 4
12 7007  REAI TUDE ..ooiiiiiiiiii e ettt e e e et s s s e s n et vabe e e e e aeananes 2
100291  TUDE ClEAt Tir@S ...ttt ettt rr et e e e et teran b e aetaan e eassssnanneesssennsrnnn 2
13 L T S o (Vo T o S SO PSRRI 2
4 932026  COoUEr PiN 5/32 X 1 1/4 ...cciiiiiiiiiiiiiiiiiie ettt e teee e e s s et e e e s s e e eesnraebreasaaeaan 2
15 109114 Special HUb €ap WAaShEr ..ottt s e s sseese e e e e aeeesaeeeeeessnsnneaaeres é\"
16 1278 Shim WASHEr 1050 .........oiiiiiiiiiiiiesrce ettt et e e sttt e e e st e e e e e atnreae e s e anteeaesesraeesnsres X
17 5210  Shim Washer 015 ..ottt e st tveseb e e e e e ee s s aanas s s e sassreeasaaassaes X
18 105762  Hub Rear Wheel 177 LD ..ottt s s st e e e e e e e e e saeeaaesesanncneneaeeeens 2
19 915236  JAM NUE 3/B-T6 ..evuniiiiiiiiiiiiiii i ettt et e e et s e taas s e s ss s e e eannssenennns 4
20 909554  Set SCrew 3/8-T6XT ...oviiiiiiiiiiiiiii ettt et ettt et e e e s e e re e e e s e e e ne s reaeesaeenan 4
21 937097  Woodruff KeY 1/4XT it e e et e e e e e e et areb bbb e s e eeaaaennsraeaaaeannees 2
22 1004  LugG BOlt . e et b ter st aae e s an e s e eireeanes 10
23 111518 Rear Wheel & Tire ASSY ..viiiiii ittt e e et v et eersn e manse s annannnenes 2
25 110692 Front Wheel & Tire ASSY .......£5% QO Lo iovvoooeeeeeeoeeeeeoeeeeeoeeeseeeeeeeess e sesreeeeseeeeen 2




88

SECTION 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH

w)) W

-
12 ~ L -
0 S
\H ,,,, ™
uo.
.: '{&

N

Y

% 16 \
/ @@\Q‘/ 3
~
" l{/i// \\ Set Pulley 1/16 in. Away From Engine Face

13
14

1452

% Wheel Horse

Figure 11 -1 Drive Belt and Pulleys




SECTION 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH 89
PART
ITEM NUMBER DESCRIPTION ' Quantity
Figure 11-1
DRIVE BELT AND PULLEYS
1 7466  ENQING Drive PUHBY .....ccoooiiiiiinie e 1
2 909862 St SCreW 5/16-18 X 5/1B ..eeuiiiiriiiiiicr sttt bbb e e e aeaaaasaaaassessaaaeaesasaaenas 2
3 105453  KeY 1/4 X 1A X B4 oo e 1
4 937221  Hi-Pro KeY 5/32 X 5/8 ....eoiuiiiiiiiieee ettt tiie ettt sttt s tta et ettt 1
5 909540  Set Screw 5/16-18 X 1/2 NYIOK ....ooviiiiiiiiiiii ittt e na e s 2
6 7473 DIV BEIt B12-B uiiiiiiiiiii e eeeiieeeiie e et ee e e et eee e e e s bt s s e s e et n e e e s e e e e e bt e e s nanaes 1
107939 DIV DEIE 3168 ..eeeeeiiiiiie e it iee et te e et e s er et e rbtt s e ers e e e bbb e e e e an e e e e s e e e e s ab e e e rbe e e sesane s 1
7 106165  Transmission Drive PUIIEY .........iiociiiimiiiiriiieeeiii e e e e st r e a e ee s s 1
11 908047  BOIt 7/16-14 X 1 /4 ooiiiiee ettt st st e e e s e e et e e et be e s sbas et eta e s e s 3
12 920084  LOCKWASHEE 7/16 ..oeiiuiieiieiiier it eee et see e e ettt e st st ee e e tre s e st b e e es e e s s iasseassb et e s nneesneeeans 3
13 920010  WASKEE 716 SAE .....iiiiiiiiviieeiee ettt et e st s e s se e s s re e e s e s e e ne s enabs e tae s rerasteesaseeanne s 3
14 113855 Belt Guide - Botom - 316-8 ONlY .....cccocoiiiiiiiiiiiiiiiie e e 1
111242 Belt GUIE - BOMOM = B12-8 ONIY ersoceeeeeeeeeseeeesescesoeseseseseseeeeeeeeeesesss s smsosses s ssmsssseree -
16 T12B41  CAP weeeeeeeeeeeeeeeevee et evee s ss e st e b s et b i s as s b e et 8RRkt e 1




90 Section 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH

|

37 DRIVE BELTS

inner Groove - Mower, Tiller

Outer Groove - Snowthrower,
Lawn Vac (impeller),
Generator, Loader

1458

Figure 11-2 PTO Clutch and Control



SECTION 11 - DRIVE BELT, PULLEYS AND PTO CLUTCH o1

PART
ITEM NUMBER DESCRIPTION ' Quantity
Figure 11-2
PTO CLUTCH AND CONTROL
1 111284 PTO CIUCR LEVEN ... ettt e e e e e e e e e e e essseeeeneeasaaaes 1
2 G038 Gl ceeieir i ettt ea et ee e e r b ae e aaabar e e e e aa e nteeseannbeten s eneesnaneneennn 1
3 TOB649  GrIP RING oot s st e oo e s bttt e e s e sttt e e e s e aeeene e aenes 1
4 3765  Shim WASHEI .....oiiiiiiiiii ittt s et ete s e staae st e s sesesteeeareen 2
5 5666  Nyliner BUSHING ..o et b ee s st e e e e aernes 1
6 B5IB3  BUSKING oo e et s et e st e e e neeeeeennes 1
7 932016  COtter Pin 1/8 X 3/4 ..ottt ettt e e ettt et eeett e raenesene e 1
1 111052 PTO ClIUICh ROG ...ttt sttt ar s e st e s e staessaeaeaseeens 2
12 932016  COtter PiN 1/8 X 3/4 .o.oeiiiiie ettt et e ettt ettt eear e s te e eeane s e eaeeseaeereeesreeeeaneas 2
13 FOBT2E  SPIING ..ottt ettt et e e e et ee e e e e ree e eb b et e s ea s baeseeeant s naesseesanteeeannnaeseeneanane 1
14 TI0B56  TIUNMION ..ooiiiiiiiiiiiiiiiiiii et ceet et ee ettt e s te ettt reseaeeeebeestreesereeeenseessbessen saeeesaneeesaseesen bt esanenereean 1
“6 908034  BOIE B/B-18 X 1 .ottt s e e st e et ee bbbt e e s esatees et es et btse s taee e eeanerenanens 1,
7 110669 PTO PlAte ....oooiiiiiiii ittt ettt e e s ta e st et e st e e s ereeesebt e s e eenreeenreeranseesteeeaenennes ﬁ\‘f;
18 TOABEG  SPACEE ..eoiiiiiiiiii ittt et e e bt et e s a— st e e tbe s eeteesante ettt eeateeeteaan 1
19 916663  NUL 3/8-16 E.S. ..ottt ee et e e tte e e e e et e s e st s streeeeerenteraeenn 1
20 933505  HairPin COMET ......ovevieieieivieerieceereeeres ettt etesse et etev et eseteeeeereereeeeeeeens R 1
21 G18234  JAM INUL 1/4-20 ..ottt ettt eee ettt e e oo e e e e ee ettt et eseteeeeeesaaaaaaeasaaaas 2
22 920007  WASKET 1/4 SAE ..ottt ettt et s ettt e e eate s s eratt e st e e e st e e ee sttt estaesenesesreeaneas 2
23 110665  PTO Brake ASSEMDBIY ....ccoiiiiiiiiiiieiicireccees et e ettt e et eee e ntaesstaseeeneeeennenes 1
24 900015  Carriage Bolt 1/4-20 X 3/4 ......cooieiiiiiiiieee ettt e sttt eeere ettt eae e e e s sttt e e setat e e e setteaeannees 2
25 1138563  Engine bracket - 316-8 OnNlY ...cooiiiiiiiiiiiiiiiitiitieee e e eee et e e e s aeeeenae 1
111240  Engine Bracket - 312-8 ONIY ....cooeviiiiiiiiiiiie ettt ettt 1
28 TT1314  LOCKING PN ottt s e e e e e e e e tb bt e e e et e e eeeseatasessebebecenebeseenes 1
30 933274  SPIr0l Pin 5/32 X 1 3/8 ...ttt ettt e sttt s e et e s e s e st e et e reesrees 1
32 933506  HaAIMPIN COtEI .....eiiiiiiiiiiiiiiee ittt eee e b e e e e e et e ae e teeeteaeesee sttt e e e eeeaeeneeeeeeeeenaraaens 1
33 T02872  SHUD SNt ..ottt et e e e e st re e e 1
34 936125  Snap RING 3/4 EXIEINAl ......cccoiiiiiiiiii ettt e e e e ra e 2
35 936032 Snap RING 1 3/4 INtEINAL .....ccoiiiiiiiii ettt et e e e e e e sene e s s etbee s raraeeens 1
36 109842 Ball BEAMNG ....eeviiiiiiiiiii ettt ettt et e s st e et st eetb e e e et e e e et e e e rr et eese e et ittt s s aran et 1
7 103478  Pulley HOUSING ...cuiiiiiiiiei ittt ettt eee e e ettt et e e e e e e ete e eeeeeeeearbaeateeesessaaaes 1 ,(g
38 106769  Needle DEANING ........cooiiii et e e e s st e e e e e et e e e e eabe e erareeetes 1
39 B663 SOl ..iiiiiiiiiii i e e e e e e e e — et e et ettt et e e e ettt e e e e e e e e e et eeae et 1
40 6658  Bearing RaCe ........cccciiiiiiiiii e e e e e ettt e e e e e et raeeas 1
41 908002  Nylok Bolt 1/4-20 X B/8 .....ccoiiiiiiiii i, 4
42 BB59  RBIAINET ..ot et e ee e e et e e e e e e et b e e e e etre s aabee s e seres 2
43 114881  ClUtCh Plate & FACING ....ovviiiiiiiriiiit it e et e e e e e e e e ee et e e e e s e sttt e e e 1
45 106695  PUSH-ON RING oo ettt e e e ettt et e et eeeeeseaeeesaeeeibieeeseesennenne 1
46 102870  ROA SUPPOT HOUSING 1oeeeiiiiieeiiiiieee ettt e s s s s sttt e s ettt e et e e e e e e e e ae et e e e s e sitie st e e e e 1
47 920081  LOCK WASHEI T/4 L..oiiiiiiiiiie et e e e e e e e e ettt e e e 1
48 113108  PTO Housing RO - 312-B ONIY oo 1
113876  PTO Housing Rod - 316-8 ONIY ...coiiiiiiiiii ettt s 1
49 TIB107  ClEVIS ottt e e ettt ee e e e et et e e e e et aa et e e e e s et ataesesnaeeeneeeaeans 1




92

SECTION 12 - SEAT AND DECALS

i
@w

SHORT SIDE OF SPRING DOWN

”\ﬁ

-

15/@\@ -
15/ % -

14/ %37

GAS SPRING INSTALLATION

MODEL | SEAT PLATE | BRACKET

312 B 1

%/ Wheel Horse

Figure 12 - 1

Seat

1563




SECTION 12 - SEAT AND DECALS 93
PART ,
ITEM NUMBER DESCRIPTION Quantity
Figure 12-1
SEAT
1 LR e TR Y- | OSSR 1
2 110920  S€AL SPFING .ooviiiiii i b re e s nanne 2
3 908017  BOI 5/8-18 X B/4 .ooeeiiieei ettt ca e ettt st et e e et e e s e bbbt e e e e e e aa e e e e e e anabaneaaeeaesenbaraeeean 4
4 920082  LOCKWASRET 5/16 ....iiiiiiiiiiiiiiiiiiieiiiiees s e eertetr s s e ee et eaeecatttass saasaeaestnanseesasnnnsseenesassansnsaneserssnnnnns 8
5 G15T12  INULE B/1B-18 . .ooieiiiiiiiiiiiitii et rere et e e s easaastr et rrra et e e aeteeteaaassessasseessaatateeeeeeeass nnnnnsnsssnsnssnsnnnnsrnne 4
6 920008  WaAShEr 5/16 SAE ..ot ettt ree st e e e et e s raa et e e e e tas st e e e aentan s eratsabaaaaaeseans arnnnan 4
7 O0B018  BOI 5/168-18 X 7/8 .....eeeeeeiiiieieeiee ettt eee et aret ittt eeaaeaaassaseaeanaanesseeaeeaes e nnsnssssnnsssnnsnnsnne 4
8 112478  S@AL PIVOL Pl ...ooiiiiiieeie et e e e ee s e ettt e e e e e e e e e aaaaaaaaaateeaeens 1
9 TOBBBI  BUITIPET .ociiiiiuiieiii st b b e s bbb e et s e e b e e s bs e r e b ebEbbbas e e s ae saesaeesnronanasssnn 2
10 0L T T =T OO OO 1
11 TT4267  SPING ceieiiiiiiiiiiiii ettt ettt st e et st e e sttt s e s ee e s s nabaetaes et eeetsan saemtnstrea et eaeeaannnaaas 1
12 932008  Cotter PIN 382 X /4 ...ttt e e ettt e e e e e e e e e tan e eaesentrtra et aenneearrann 1
13 908018  BOI B/168-T18 X 7/8 ... it re e et e e eaaeses e e et e e aertaeteas e s e s aassaaasassaaaaaasasassnen ’;_e
14 TO05503 BUSNING et bbbt st b bbb et e e e e e e e e aeaeaeaeaaesaeeaan 2
15 915662  NUEB/TB-T8 E.S. ..oiiiiiiiiiiii ittt ettt e e ettt e e ettt eesseesesaetaaaataaaaaaeee et taernssbssvsssssassnraaaes 2
16 112744  Pivot Bracket RH ..o oo et e e rae e e s e e e e e ie e e e e e et ebba e e e e taeeaeeeeerrenat s aaeeeas 1
112745  PiIvot BracCket LH ... e e ettt e et e bt e e e et e e e s e e e rraraeeaeais 1
17 918464  S.T. BOM B/16-18 X 7/8 coooeeoeeoeeeeoee e s e eeae e e e e sesene s enene 4
18 920008 WAShEIr 5/18 SAE .....ooiiiiiiiiiiiiieeeeii ettt ee ettt e et e et e s eeseeeeeeeeaeaeaaaaaaaae e e et aar nanssanrrrannnrrnrnns 4
30 023784  POPIIVEL 1/8 X 1232 ..ot iiiiiiiie ettt e ee et r e st ere e e e ase e tebr e e e e e e s e e e s e nnr bt e aeeneaeaaeaabaeeaaan 1
33 L 0L TR T = 1o Qo T o E - 0 I PPN 2
34 O15662  E.S. NUL B/TB-T8 .ooeiiiiiiiiiiiiiei ettt e e et b e e et e e s s ab b b e e e e e e aeeeeeseereneabraneeaaeessnsstsnaees 2
35 114496  Seat Lifter Spring - BIAcK ... 2
36 T14343  GAS SPIING co ettt ettt e ettt eebre e et e te s s e e e e et st e e e eee s R e e e s s se e e e nrreeens 1
37 915661 NUL 1/4-20 E.S i et ettt s e e et e e aeeessaasaaaara et sersasssaneranisrarsnesrs 2
38 920007  WaASHET 1/4 SAE ..ottt et e e ee e e e eeeaaaeaeaaetetatee et et e tas s annnsnnsstrerennnnnnns 2
39 908006  BOIt 1/4-20 X 1/-1/4 ...oeeeeiieeiiee ettt e e ettt e e e ae e eaesaarberateraae rerenasaasareaaaaeeenanes 2
40 B 7 B Y o T- Vo] (PSS OO RO PR U PP 2
41 114345  Gas SPriNG BraCket ...coocooi ittt et e e e e e e e s 1




94

SECTION 12 - SEAT AND DECALS

08 w1 SPLR M1 WiTa
DATTERY QISCOUNICIT

& Wheel Horse

, 23

26 | OWNERS
PACK AGE

r————-—-

A2

14

AN
\_ Wheel Horse )

1564

%/ Wheel Horse

Figure 12-2 Decals




SECTION 12 - SET AND DECALS 95

PART '
ITEM NUMBER DESCRIPTION Quantity
Figure 12-2
DECALS
1 115000 Decal-HOOd RH 312 ...t ee et X
116632  Decal-Hood RH TORO 312 ...ttt X
115036 Decal-HOOM RH 316 ...t X
116682  Decal-Hood RH TORO 316 ........c.ooiiiiieiieieeieieieeeeeeeeeee e X
2 115001 DOCAlFHOOM LH 312 ...t X
116633  Decal-Hood LH TORO 312 ..ottt X
115037 Decal-HOOG LH 316 ...t X
116683  Decal-Hood LH TORO 316 .......cccocrurieiirueeietieeeeeeeaeeeeeeeee e es oo X
3 115197 DeCAFARACH--MALC .............coiiiiiiiisiete et 1
88160  Decal-Attach-a-Matic GEIrMAN ..........c.ccooiiuiuiirieeeeeeeeeeeee e 1
88161  Decal-Attach-a-Matic FreNCh .........cocooiviimiuiiiceeeeeeeeeeeeeeeeeeee e 1
88162  Decal-Attach-a-Matic DUICH ........c.ccocoiiiriieiiiieieteeceeeeece e e 1
4 111510 Decal-Parking Brake ...............c.ooiiiiimniiiieceeeesee oot oo oo Q’
88278  Decal-Parking Brake GErMaN ..........c..ccoviuiuiieoveeeeeseeeseoees oo eee e 1
88279  Decal-Parking Brake FIONCH ........ccocccovuiiiiiimiuireee oo 1
88280  Decal-Parking Brake DULCH ..........cccocoviimimiuiieeeeieeeee e oo 1
5 111860 DeCal-PTO CIUCh .........cciiiiiciiiireiiei e et ee e 1
88081  Decal-PTO CIUCh SYMDO! ......ccueueirivieiieneeeeeee e et oo 1
6 111342 DOCAIEUIOPA ...ttt e et ee e e es e 2
7 114621 Decal-EUrope NOISE ..........ccooiieuriimiiiiiieieeee et 1
9 114925  DeCal-ReAr FENGEN ..........c..c.ieiiiiticieinrinie et ee e 1
116549 Decal-Rear Fender TORO ..........ccoiiioiiiiueteieieeeeeeeeeeeee oo 1
11 114926 DeCAlFHOOM FIONt ......eeiiieiiie et et 1
116546 Decal-Hood Front TORO .........cciciriieiiiiieieteeeeeteeeeeee et ee e oo e 1
13 807204  LoOSE Parts PACkage 312 .........ccccooiiiiiriiieeiseeeeeeeee e e X
807206  LoOse Parts PACKAgE 316 .........cccoviuiuiuiieieieieeieeiee e oo X
14 111501 Decal-SWItch PIALe .............ccooiiiiiiiiiiieeeeee e e e 1
88145  Decal-Switch Plate SYMDO .........ccocoiiiioiiieiieieetee oo oo 1
15 111260  Decal-Lower Dash TRrOMIE = 316 ........o...ovueviviieeeeeeeeeceeeeee oo 1
88260  Decal-Lower Dash Throttle 316 GEIMAN ........c.....o.eoveevoreeeeeseeeeeee e 1 /'\
88261  Decal-Lower Dash Throttle 316 FI@NCh .........cccooeeovemieeeeeseeeeeeoeeeeoeoeeeoeooeooo 1 ’
88262 Decal-Lower Dash Throttle 316 DULCH ...........c.oveceeeeeeeieee e eeeeeeees oo 1
112198 Decal-Lower Dash Throttle 312 ..o 1
88148  Decal-Lower Dash Throttle 312 GErmMan ..........c.ovooieier oo 1
88149  Decal-Lower Dash Throttle 312 FI@NCH .........cocvoiieeeeeeeeee e 1
88150  Decal-Lower Dash Throttle 312 DUICH ............uouiveeeeeeeeeeeeee oo 1
16 114929 Decal Rear HOO ............ccoouiiiiiiiiiii ettt 1
88159  Decal Rear HOOd GOIMAN ........ccccccoiiiiiiiiiiitieeceeeeeee e 1
88079  Decal Rear HOOd FrenCh ..........oooooiiii oo 1
88080  Decal Rear HoOd DULCH ..........oiuiiiiiiiiiieie e 1
17 111834 Decal-Hi-Low Shift .........oooiiiiiiii e e 1
88157  Decal-Hi-Low-Shift SYMDO! .........c.ooiiiieiiieiieece et 1
21 112168 DOCAILITL .o 1
88067  DECAl-Lift GEIMEN ..........ccoviiiiiiciiiiiriieieteeee e e ee e e e oo 1
88066  Decal-Lift FreNCR ... .......oooiiiiiioie oo e 1
88068  DeCal-Lift DULCH .......cviiciice oo 1




SECTION 12 - SEAT AND DECALS

. #Wheel Horse

3

/ )
d [ |
SO ai—oul

I———-——-——-—n

5

B2

5 ° Ell |
7/

14

\_ Wheel Horse J

Figure 12 -2 Decals



SECTION 12 - SET AND DECALS 97

PART ,
ITEM NUMBER DESCRIPTION Quantity
Figure 12-2
DECALS (CONTD)
23 115398 DeCal-MAINIENANCE ......ccoviiiiiiiiiieiieie ittt e e eere e e e s eeesrrtssaeeaeeaeessssssssbnss bessseseenens 1
88064 Decal-Maintenance GEIMAN ..........coiiiiiiiiiiii e et e e e e e e e e e e e eaeee e e e eteeeaeeeneees 1
88063 Decal-Maintenance FranCh ...t e e s st e e e e e e eeseeeaee s 1
88065 Decal-Maintenance DULCH ..o et a e s 1
24 111926 Decal-ElectriCal SYSOM ..........uiiiiiii et e s s sare e e e ne e s e ar s 1
88121  Decal-Electrical SyStem GEIrMAaN ..........cccciiiieriiir e rrreee e e ceatre e e e e ees e s s e s sae s e ee e s e neeaees 1
88122 Decal-Electrical System FrenCh .......coo ittt e e ern e e e 1
88123 Decal-Electrical SYSIEM DULICK ...........uuiiiieeiiiiiicireee et e e e e taaaeeseaeeeeeaaenaeens 1
25 104955  DECAIFUNI-DIVE ...ooviiiiiiiiiieiies ettt e e ee st e e s e s s sse s aaeaeseessbsbans e assastsaas s s anenennennaens 1
26 114296  Decal-Seat LIfter ... e et s st s et s 1
88087  Decal-Seat Lifter GEOIMAN .........cooii it e e e s eeebar e s ssbt e e s s serbessenanees 1
88088 Decal-Seat Lifter FIENCH ...........cooiiiiiiiieic ettt e eber e s e e b ar e cesrr e e s e s ereessennees 1
88089 Decal-Seat Lifter DULCH .......cc.oooiriiiiiiiiiiiii et ee ettt e st eeeseeeeanaaaasssesnennnsan /‘Q
29 112678  DECAI-DEANGET ......ooiiiiiiieie et ee ettt rrrt e e st e s rare e srtae e aeeasbeeeesreree st beesesesraeseasnneneansraesan 1
88154  Decal-Danger GEIMAN ........ccccciveriiiiiiiiiiiiieeeiiiiiiee et e e sscarersaessseeaerteeeeseasnnsaesssssesssseesnsneeaeees 1
88155  DecCal-Danger FrENCH ......cooiiiiiiiie et e e e e et e e e e e rssae e e e e s s ettt it e e e s e eeeeaannee 1
88156  Decal-Danger DULCH ...ttt e ree et e e e e e e e e e e s e s asaaaaeereens 1
30 T12679  DECAIDANGET .....ceveiiiiiee et eeer st e st e s etee e e e s taeasreneeeseseasensbesesansenasessesasassessiaesesarnrssesn 1
88163  Decal-Danger GEIMAN .......c.ccccciiiiiiiiiiiiie ittt rcrrr e s e e bee e s s ssteessstbeeabeeassatreesreesssennenas 1
88164  Decal-Danger FIENCH ......c.oooiiiiiiiiii ittt e e s saare s e e e se et aaeeeaeesssattetesaaeesennnes 1
88165  Decal-Danger DUICH .......cccoiiiuiiiiiiii ittt ee e e seeccaer s e sesaeeeaeesseeeenseessessaesnbnanes 1
31 112403 VIN TG OVEIIAY ..oooiii ittt e e ses e e e re s e ta e e ee e ratreee e e s eneeseassaneeesnreneas 1
32 KH10191  Decal-Air Cleaner/Lub. (vendor Nr. 41 113 02) .....cccuieeriiriiiiirieieeeiiiiiireeeaeeieeeseeeesceirsssnsscassassnnes 1




WIRING DIAGRAM — 312, 414 MODELS

HEAD LIGHTS - BREAKER
OIC POINTS
—d
L)\L(T,' ENGINE
L o SPARK
I ouTPUT B SWITCH PLUG
LIGHT GREEN DARK
TAIL REEN >
Jokrs LIGHT GREEN LIGHT
SWITCH
TEST SWITCH, SWITCH %ﬁ:
I PEDAL  RELAY
Fuw z ‘” INTERLOCK
= Q DARK =
‘52 éllﬂ % 2 é BLUE SWITCH 9
— -
T8 pax |20 ¥ Y BATTERY @
g o |l®3 000000
S8BT TT I TTTT CT1e8 @ ||
5" 12345678910112|°5 x
(4= o= <
G Lp Lt pip iy 3 2ar
S «lu o & 5§ BLack L~ ga?swn‘m
Z T D -
= @ I = N—
<28 g 3 bk A PR
[dly 4 ]
[&] 1
PARKING =
BRAKE > PTO INTERLOCK
SWITCH ALT. SWITCH
D.C. —*
HOURMETER | VOLTMETER ouThUT || N0, contacts-||  B-No.conTacTs-
CLOSED WHEN—* '| CLOSED WHEN
_HPTO DISENGAGED'$—¥ PTO DISENGAGED
WHITE Z §
BLACK PINK FUSE 5 AMP - L';_JJ
{1 ORANGE
D.C. ACCESSORIES RED ——
| IGNITION  FUSE 15 AMP
RECTIFIER ——————X\ \’/BATTERY
WIRE #3
WIRE #2 START
IGNITION ASSESSORY
(1
(A)
WIRE#4 / )
START 77
(s) ()
ﬁ SWITCH ELECTRICAL CONN
POSITION BETWEEN TERMINALS
—F
OFF NONE
\/ WIRE #1 RUN B+R+1I+A
RECTIFIER
gﬁ\l%@g&;\( START B+R+I+S
(8)

\.3Wheel Horse

- 30 —




WIRING DIAGRAM — 416 MODEL

HEAD LIGHTS - BREAKER
COIL
—4 ENGINE
—H 0L~ SPARK
I SWITCH  PLUG
LIGHT GREEN J GDRAER‘EKN STARTER RED L
TAIL LIGHT GREEN SOLENOID, >
LIGHTS LisHT |
ITCH
DARK BLUE pURPl‘lF
TEST_SWITCH a: LIGHT BLUE
I 1 PEDAL  RELAY
Fw = INTERLOCK
z DARK z
ég EH %%é BLUE SWITCH g
T2  gLackx | °8 © vl W BATTERY @
gg e lo IlZ 000000 >
SSrtrrrrrrrrrrtpe g (IS
S 1234567891012 35 & A
8§ Pt | | | le- o = SEAT
8% lw ‘g’ w =2 | [BLack L gﬁ? SWITCH
= a I © N —
3 28 g 3 ok i PURRLE| |x
g |
-
PARKING ¥
BRAKE PTO INTERLOCK
SWITCH ALT SWITCH
0.C.—~
HOURMETER | VOLTMETER OUTPUT ||NO. CONTACTS-I l=—N.O.CONTACTS -
CLOSED WHEN—* CLOSED WHEN
__HPTO DISENGAGED PTO DISENGAGED
z &
o« WHITE < (3
i BLACKL FUSE 15 AMP @
= = PINK ' ~  ORANGE
PINK /\_l
| DARK GREEN D.C. ACCESSORIES RED
IGNITION FUSE 25 AMP
RECTIFIER ———— __BATTERY
WIREHS WIRE #2 I sTART
ASSESSORY
(1) )
WIRE #4
START \Léﬂﬁ
(S) ﬁ SWITCH ELECTRICAL CONN
ks POSITION BETWEEN TERMINALS
= OFF NONE
¥/ WIRE $1 RUN B+R+1+A
RECTIFIER
WIRE #5
BATTERY START B+R+I+S
(B)

.- Wheel Horse




WIRING DIAGRAM — 417 MODEL

HEAD LIGHTS N— BREAKER
COIL POINTS
4 ENGINE
. Ok SPARK
v SWITCH  PLUG
LIGHT GREEN DARK
) ¢ 1 DARK STARTER ReD |
LIGHTS LIGHT GREEN LIGHT
SWITCH
TEST SWITCH %tf
BLACK kuwl  r— 28 DARK 3
=" 52 58 SlZlg | BLGE g
(=Y Je g% o & x 3
5% | ORANGE 571 BATTERY o
- =1 e lo 000000
ot TTTTHTTTTTTRE
S,"123456789101112 |5
a3 I | ¢ | Je—
g_)g w ol -2 SEAT
o ylw 63 — T B Y SWITCH
Z0 QIzl & I Qg PURPLE —
I e 2| |2 g
ol x| S
[}
—J
PARKING W
BRAKE PTO INTERLOCK
SWITCH ALT. SWITCH
DC. —
HOURMETER | VOLTMETER OUTPUT | N.O. CONTACTS-I L NO CONTACTS -
CLOSED WHEN—* CLOSED WHEN
| PTO DISENGAGED PTO DISENGAGED
z
WHITE § %
FUSE 15 AMP o
PINK } ”  ORANGE
PINK
§ DARK GREEN DC. ACCESSORIES RED
IGNITION FUSE 25 AMP
RECTIFIER —————\ __BATTERY
WIRE #3 \
WIRE #2 START
IGNITION ASSESSORY
(1)
(A)
WIREtM\L// %
START 7
(S) £
ﬁ SWITCH ELECTRICAL CONN
POSITION BETWEEN TERMINALS
o
OFF NONE
\—/ WIRE #1 RUN B+R+ItA
RECTIFIER
B“/A{R-?E”RE)Y START B+R+1+4S
(B)

L Wheel Horse

~ 32 —



